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Abacavir Sulfate 20 mg/ml oral solution

SUMMARY OF PRODUCT CHARACTERISTICS

1. NAME OF THE MEDICINAL PRODUCT
Abacavir Sulfate 20 mg/ml oral solution
2.  QUALITATIVE AND QUANTITATIVE COMPOSITION

20 mg abacavir (as sulfate)/ml oral solution

Excipients with known effect: sorbitol, methyl parahydroxybenzoate, propyl parahydroxybenzoate

For the full list of excipients, see section 6.1.
3.  PHARMACEUTICAL FORM

Oral solution.

The oral solution is a clear to opalescent, yellowish, strawberry-banana flavoured liquid.
4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Abacavir Sulfate 20 mg/ml oral solution is indicated in combination with other antiretroviral
agents for the treatment of Human Immunodeficiency Virus (HIV) infection in children (see also
section 4.4 concerning Abacavir sulphate oral solution 20 mg/ml use and HLA-B*5701
screening).

This product is intended for use in children. Nonetheless, safety information is provided with
respect to adult health issues such as liver disease, pregnancy and lactation, to allow full access to
all relevant information.

4.2 Posology and method of administration

Therapy should be prescribed by a physician experienced in the management of HIV infection.

Children 6 weeks of age and above:

Amount of oral solution (ml) by weight band to be taken twice daily (approximately 12 hours
apart) ARV AP S




Amount of solution by weight band (twice daily)
3-59 kg 6-9.9 kg 10-13.9 kg
3 ml 4 ml 6 ml

Children weighing 14 kg or more. adolescents and adults:
For these patient groups other formulations with higher amounts of the active substance are
available.

Abacavir Sulfate 20 mg/ml oral solution can be taken with or without food (see section 6.6 for
instructions for use).

Renal impairment: No dose adjustment is necessary in patients with renal impairment (see section
5.2).

Hepatic impairment: No data are available in patients with moderate hepatic impairment, therefore
the use of Abacavir Sulfate 20 mg/ml oral solution is not recommended unless judged necessary. In
patients with mild and moderate hepatic impairment close monitoring is required (see sections 4.4
and 5.2). Abacavir Sulfate 20 mg/ml oral solution is contraindicated in patients with severe hepatic
impairment (see section 4.3).

4.3 Contraindications

Abacavir Sulfate 20 mg/ml oral solution is contraindicated in patients

- with known hypersensitivity to abacavir or to any of the excipients (for abacavir
hypersensitivity, see section 4.4 and section 4.8)
- with severe hepatic impairment.

4.4 Special warnings and special precautions for use

Hypersensitivity reaction
In a clinical study, 3.4 % of subjects with a negative HLA-B*5701 status receiving abacavir
developed a hypersensitivity reaction.

Studies have shown that carriage of the HLA-B*5701 allele is associated with a significantly
increased risk of a hypersensitivity reaction to abacavir. In a prospective study, use of pre- therapy
screening for the HLA-B*5701 allele and subsequently avoiding abacavir in patients with this allele
significantly reduced the incidence of abacavir hypersensitivity reactions. In populations similar to
that enrolled in this study, it is estimated that 48% to 61% of patients with the HLA-B*5701 allele
will develop a hypersensitivity reaction during the course of abacavir treatment compared with 0%
to 4% of patients who do not have this allele.

These results are consistent with those of prior retrospective studies.

As a consequence, screening for carriage of the HLA-B*5701 allele is recommended in any HIV-
infected patient without prior exposure to abacavir.

Overall frequencies of hypersensitivity reactions have been reported to vary across different racial
groups (e.g. lower frequency in African Americans and black Africans). Nevertheless, screening for
HLA-B*5701 should be performed in any patient irrespective of rage...Screening is also
recommended prior to re-initiation of abacavir in patients of unknow, HLA~B*§§7QJ status who
have previously tolerated abacavir (see “Management after an 1nteu‘upii0n of ahacw\*h therapy ")
Abacavir should not be used in patients known to carry the HLA- B*D?{)l al]ef :




Only in the rare case where no other therapeutic option is available based on the treatment history,
drug tolerability and resistance testing, the use of abacavir might be considered. However, such
patients must be very closely monitored for signs and symptoms of a hypersensitivity reaction.

In any patient treated with abacavir, the clinical diagnosis of suspected hypersensitivity reaction
must remain the basis of clinical decision-making. Therefore, even in the absence of the HLA-
B*5701 allele, it is important to permanently discontinue abacavir and not rechallenge with abacavir
if a hypersensitivity reaction cannot be ruled out on clinical grounds. This is due to the potential for
a severe or even fatal reaction.

Skin patch testing is not a tool for prospectively evaluating abacavir tolerability in abacavir-naive
patients. It has not been thoroughly evaluated for use in routine clinical management of patients, and
should not be used as a substitute for genotyping for HLA-B*5701.

Clinical Description

Hypersensitivity reactions are characterised by the appearance of symptoms indicating multi-organ
system involvement. Almost all hypersensitivity reactions will have fever and/or rash as part of the
syndrome.

Other signs and symptoms may include respiratory signs and symptoms such as dyspnoea, sore
throat, cough and abnormal chest x-ray findings (predominantly infiltrates, which can be localised),
gastrointestinal symptoms, such as nausea, vomiting, diarrhoea, or abdominal pain, and may lead to
misdiagnosis of hypersensitivity as respiratory disease (pneumonia, bronchitis, pharyngitis), or
gastroenteritis. Other frequently observed signs or symptoms of the hypersensitivity reaction may
include lethargy or malaise and musculoskeletal symptoms (myalgia, rarely myolysis, arthralgia).
The symptoms related to this hypersensitivity reaction worsen with continued therapy and can be
life-threatening. These symptoms usually resolve upon discontinuation of abacavir.

Clinical Management

Hypersensitivity reaction symptoms usually appear within the first six weeks of initiation of
treatment with abacavir, although these reactions may occur at any time during therapy. Patients
should be monitored closely, especially during the first two months of treatment with abacavir, with
consultation every two weeks.

Patients who are diagnosed with a hypersensitivity reaction whilst on therapy MUST discontinue
Abacavir Sulfate 20 mg/ml oral solution immediately.

Abacavir Sulfate 20 mg/ml oral solution or any other abacavir-containing product MUST NEVER
be restarted in patients who have stopped therapy due to a hypersensitivity reaction. Restarting
abacavir following a hypersensitivity reaction results in a prompt return of symptoms within hours.
This recurrence is usually more severe than on initial presentation, and may include life-threatening
hypotension and death.

To avoid a delay in diagnosis and minimise the risk of a life-threatening hypersensitivity reaction,
abacavir must be permanently discontinued if hypersensitivity cannot be ruled out, even when other
diagnoses are possible (respiratory diseases, flu-like illness, gastroenteritis or reactions to other
medications).




Special care is needed for those patients simultaneously starting treatment with abacavir and other
medicinal products known to induce skin toxicity (such as non-nucleoside reverse transcriptase
inhibitors - NNRTIs). This is because it is difficult to differentiate between rashes induced by these
products and abacavir related hypersensitivity reactions.

Management after an interruption of abacavir therapy

If therapy with abacavir has been discontinued for any reason and restarting therapy is under
consideration, the reason for discontinuation must be established to assess whether the patient had
any symptoms of a hypersensitivity reaction. If a hypersensitivity reaction cannot be ruled out,
abacavir must not be restarted.

Hypersensitivity reactions with rapid onset, including life-threatening reactions have occurred after
restarting abacavir in patients who had only one of the key symptoms of hypersensitivity (skin rash,
fever, gastrointestinal, respiratory or constitutional symptoms such as lethargy and malaise) prior to
stopping abacavir. The most common isolated symptom of a hypersensitivity reaction was a skin
rash.

Since on very rare occasions hypersensitivity reactions have been reported in patients who have
restarted therapy, and who had no preceding symptoms, the possibility of a hypersensitivity reaction
should be borne in mind and these patients should be closely monitored for its signs and symptoms.
Screening for carriage of the HLA B*5701 allele is recommended prior to re-initiation of abacavir in
patients of unknown HLA-B*5701 status who have previously tolerated abacavir. Re-initiation of
abacavir in such patients who test positive for the HLA B*5701 allele is not recommended and
should be considered only under exceptional circumstances where potential benefit outweighs the
risk and with close medical supervision.

Essential patient information

Prescribers must _ensure that patients’ caregivers are fully informed regarding the following
information on the hypersensitivity reaction:

- patients’ caregivers must be made aware of the possibility of a hypersensitivity reaction to
abacavir that may result in a life-threatening reaction or death

- caregivers of patients developing signs or symptoms possibly linked to a hypersensitivity
reaction MUST CONTACT the patient’s doctor IMMEDIATELY

- the caregivers of patients who are hypersensitive to abacavir should be reminded that the
patients must never take Abacavir Sulfate 20 mg/ml oral solution or any other medicinal product
containing abacavir.

- in order to avoid restarting abacavir, the caregivers of patients who have experienced a
hypersensitivity reaction should be asked to return the remaining abacavir-containing product to the
pharmacy.

- the caregivers of patients who have stopped abacavir for any reason, and particularly due to
possible adverse reactions or illness, must be advised to contact the patient’s doctor before
restarting.

- each patient’s caregiver should be reminded to read the Patient Information Leaflet included in
the Abacavir Sulfate 20 mg/ml oral solution pack. They should be reminded of the importance of
removing the Alert Card included in the pack, and keeping it with them at all times:




Lactic acidosis Lactic acidosis is a rare but severe, potentially life-threatening complication
associated with the use of nucleoside reverse transcriptase inhibitors. Several other agents of this
class are known to cause lactic acidosis. Whereas this has not clearly been shown for abacavir, an
association cannot be excluded. Lactic acidosis may occur after a few to several months of
nucleoside reverse transcriptase inhibitor (NRTI) treatment. Patients with hyperlactataemia may be
asymptomatic, critically ill, or may have non-specific symptoms such as dyspnoea, fatigue, nausea,
vomiting, diarrhoea and abdominal pain. Risk factors for NRTI-related lactic acidosis include
female gender and obesity. Patients co-infected with hepatitis C and treated with alpha interferon
and ribavirin may be at higher risk.

Patients at increased risk should be closely monitored clinically. Screening for hyperlactataemia in
asymptomatic patients treated with NRTIs, however, is not recommended. Symptomatic patients
usually have levels > 5 mmol/l and require discontinuation of all NRTIs. Lactic acid levels > 10
mmol/l usually are a medical emergency.

Mitochondrial dysfunction: NRTIs have been demonstrated in vitro and in vivo to cause a variable
degree of mitochondrial damage,. There have been reports of mitochondrial dysfunction in HIV-
negative infants exposed in utero and/or postnatally to nucleoside analogues. The main adverse
events reported are haematological disorders (anaemia, neutropenia). metabolic disorders
(hyperlactataemia, hyperlipasaemia). These events are often transitory. Some late-onset neurological
disorders have been reported (hypertonia, convulsion, abnormal behaviour). Whether the
neurological disorders are transient or permanent is currently unknown. Any child exposed
in utero to nucleoside and nucleotide analogues, even HIV-negative children, should have
clinical and laboratory follow-up and should be fully investigated for possible mitochondrial
dysfunction in case of relevant signs or symptoms. These findings do not affect current national
recommendations to use antiretroviral therapy in pregnant women to prevent vertical transmission of
HIV.

Lipodystrophy: combination antiretroviral therapy has been associated with the redistribution of
body fat (lipodystrophy) in HIV-infected patients. Whereas for some other antiretrovirals there is
considerable evidence for this adverse reaction, the evidence for abacavir as a causative agent is
weak; indeed switching from a thymidine analogue to abacavir has been shown to increase limb
fat in patients with lipoatrophy. A higher risk of lipodystrophy has been associated e.g. with older
age of the patient, longer duration of antiretroviral therapy and related metabolic disturbances.
Clinical examination should include ecvaluation for physical signs of fat redistribution.
Measurement of fasting serum lipids and blood glucose as well as appropriate management of
lipid disorders should be considered (see section 4.8).

Pancreatitis: pancreatitis has been reported, but a causal relationship to abacavir treatment is
uncertain. Treatment with Abacavir Sulfate 20 mg/ml oral solution should be stopped
immediately if clinical signs, symptoms or laboratory abnormalities suggestive of pancreatitis
occur (see section 4.8).

Myocardial infarction: published prospective, observational. epidemiological studies in adults
have shown an association between myocardial infarction and the use of abacavir. A pooled
analysis of 26 randomised controlled trials with over 5000 patients assigned to abacavir found no
association between abacavir use and MI risk. There is no established biological mechanism to
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When prescribing Abacavir Sulfate 20 mg/ml oral solution, action should be taken to try to
minimize all modifiable risk factors (e.g. smoking, hypertension, and hyperlipidaemia).

Combination therapy with abacavir: abacavir should only be used in combination with
zidovudine and lamivudine in the treatment of antiretroviral naive patients in situations when a
regimen based on a protease inhibitor (PI) or NNRTI cannot be used. Abacavir should not be
used as part of a triple combination regimen including tenofovir.

Liver disease: the safety and efficacy of abacavir has not been established in patients with
significant underlying liver disorders. Clinical safety data available with abacavir in hepatically
impaired patients is very limited and pharmacokinetic data show substantial variability of drug
exposure in this population. Therefore, close safety monitoring is required.

No data are available in patients with moderate or severe hepatic impairment. Plasma
concentrations of abacavir are expected to substantially increase in these patients. Therefore, the
use of abacavir in patients with moderate hepatic impairment is not recommended unless judged
necessary and requires close monitoring of these patients. For patients with severe hepatic
impairment, abacavir is contraindicated (see section 4.3).

Patients with chronic hepatitis B or C and treated with combination antiretroviral therapy are at an
increased risk of severe and potentially fatal hepatic adverse events. In case of concomitant
antiviral therapy for hepatitis B or C, please refer also to the relevant product information for
these medicinal products.

Caution should be exercised when abacavir and ribavirin are co-administered (see section 4.5).
Patients with pre-existing liver dysfunction, including chronic active hepatitis, have an increased
frequency of liver function abnormalities during combination antiretroviral therapy, and should be
monitored according to standard practice. If there is evidence of worsening liver disease in such
patients, interruption or discontinuation of treatment must be considered.

Immune Reactivation Syndrome: in HIV-infected patients with pre-existing severe immune
deficiency, typically in the first few weeks or months after initiation of combination ART, an
inflammatory reaction to asymptomatic or residual opportunistic pathogens (e.g. CMV retinitis,
mycobacterial infections, Pneumocystis pneumonia) may arise and cause serious clinical
conditions or aggravation of symptoms. Treatment should be instituted when necessary.
Autoimmune disorders (such as Graves’ disease) have also been reported to occur in the setting of
immune reactivation; however, the reported time to onset is more variable and can occur many
months after initiation of treatment.

Osteonecrosis: although the etiology is considered to be multifactorial (including corticosteroid
use, alcohol consumption, severe immunosuppression, higher body mass index), cases of
osteonecrosis have been reported particularly in (adult) patients with advanced HIV-disease
and/or long-term exposure to combination antiretroviral therapy. Patients should be advised to
seek medical advice if they experience joint aches and pain, joint stiffness or difficulty in
movement,

Opportunistic infections: patients receiving abacavir or any other antiretroviral therapy may still
develop opportunistic infections and other complications of HIV infection. Therefore patients
should remain under close clinical observation by physicians expeneng;d«—m .the treatment of
these associated HIV diseases. K




Transmission: treatment with Abacavir Sulfate 20 mg/ml oral solution has not been shown to
climinate the risk of transmission of HIV infection by sexual contact or by blood transfer. Patients
should continue to use appropriate precautions to prevent transmission of HIV.

Excipients:

Abacavir Sulfate 20 mg/ml oral solution contains methyl parahydorxybenzoate and propyl
parahydroxybenzoate, which may cause allergic reactions (possibly delayed).

Abacavir Sulfate 20 mg/ml oral solution contains sorbitol. Patients with rare hereditary problems of
fructose intolerance may experience symptoms of intolerance.

4.5 Interaction with other medicinal products and other forms of interaction

Based on the results of in vitro experiments and the known major metabolic pathways of abacavir,
the potential for P450 mediated interactions with other medicinal products involving abacavir is

low.

Potent enzymatic inducers such as rifampicin, phenobarbital and phenytoin may, via their effects
on UDP-glucuronyltransferases, decrease the plasma concentrations of abacavir. The magnitude of
any such effects, as well as their possible clinical consequences, are unknown.

Ethanol: the metabolism of abacavir is altered by concomitant intake of ethanol resulting in an
increase in AUC of abacavir of about 41%. These findings are not considered clinically
significant. Abacavir has no effect on the metabolism of ethanol.

Methadone: coadministration of abacavir increased the mean methadone systemic clearance by
22% possibly due to induction of drug metabolising enzymes. Patients being treated with
methadone and abacavir should be monitored for evidence of withdrawal symptoms and
methadone doses should be adjusted accordingly.

Retinoids: retinoid compounds are eliminated via alcohol dehydrogenase. Interaction with
abacavir is possible but has not been studied.

Lopinavir and ritonavir: in a pharmacokinetic study, coadministration of 600 mg abacavir once
daily with lopinavir/ritonavir 400/100 mg twice daily led to a 32% decrease in abacavir plasma
AUC. The clinical relevance of this is unknown.

Tipranavir and ritonavir: co-administration of abacavir and tipranavir + ritonavir decreased the
plasma AUC of abacavir by approximately 40%. The clinical relevance is unknown.

Ribavirin: though evidence is conflicting, co-administration of abacavir and ribavirin has been
associated with a lower response rate to ribavirin-containing hepatitis C treatment. If possible,
abacavir should be substituted by another NRTI (e.g. tenofovir) when co-treating with ribavirin.




4.6 Pregnancy and lactation

Pregnancy

No increased risk of birth defects has been reported for abacavir (www.apregistry.com). However,
risks to the fetus cannot be ruled out. Abacavir Sulfate 20 mg/ml oral solution should not be initiated
during pregnancy. due to the risk of a hypersensitivity reaction to abacavir. If a patient becomes
pregnant during treatment with Abacavir Sulfate 20 mg/ml oral solution, however, this abacavir-
containing therapy may be continued if the benefit is considered to outweigh the risk.

Breastfeeding

Abacavir is probably excreted into the breast milk of lactating mothers.

Current recommendations on HIV and breastfeeding (e.g. those from the WHO) should be
consulted before advising patients on this matter.

Preferred options may vary depending on the local circumstances.

4.7 Effects on ability to drive and use machines

No studies on the effects on ability to drive and use machines have been performed.

Nevertheless, the clinical status of the patient and the adverse reaction profile of Abacavir Sulfate
20 mg/ml oral solution should be borne in mind when considering the patient’s ability to drive or
operate machinery.

4.8 Undesirable effects

Abacavir hypersensitivity (see also section 4.4):
In clinical studies, approximately 3.4% of subjects with a negative HLA-B*5701 status receiving
abacavir developed a hypersensitivity reaction.

Some of these hypersensitivity reactions were life-threatening and resulted in fatal outcome
despite taking precautions (see also section 4.4). This reaction is characterised by the appearance of
symptoms indicating multi-organ/body-system involvement.

Almost all patients developing hypersensitivity reactions will have fever and/or rash (usually
maculopapular or urticarial) as part of the syndrome, however reactions have occurred without
rash or fever.

The signs and symptoms of this hypersensitivity reaction are listed below. These have been
identified either from clinical studies or post marketing surveillance. Those reported in at least
10% of patients with a hypersensitivity reaction are in bold text.

Skin
Rash (usually maculopapular or urticarial)

Gastrointestinal tract
Nausea, vomiting, diarrhoea, abdominal pain, mouth ulceration

Respiratory tract T+ b
Dyspnoea, cough, sore throat, adult respiratory distress syndrome, resgi’ﬁatdr'y'failurq




Miscellaneous
Fever, lethargy, malaise, oedema, lymphadenopathy, hypotension, conjunctivitis, anaphylaxis

Neurological/Psychiatry
Headache, paraesthesia

Haematological
Lymphopenia

Liver/pancreas
Elevated liver function tests, hepatitis, hepatic failure

Musculoskeletal
Myalgia, rarely myolysis, arthralgia, elevated creatine phosphokinase

Urology
Elevated creatinine, renal failure

Rash (81% vs 67% respectively) and gastrointestinal manifestations (70% vs 54% respectively)
were more frequently reported in children compared to adults.

Some patients with hypersensitivity reactions were initially thought to have gastroenteritis,
respiratory disease (pneumonia, bronchitis, pharyngitis) or a flu-like illness. This delay in
diagnosis of hypersensitivity has resulted in abacavir being continued or re-introduced, leading to
more severe hypersensitivity reactions or death. Therefore, the diagnosis of hypersensitivity
reaction should always be considered for patients that have recently initiated abacavir treatment
and that present with symptoms of these diseases.

Symptoms usually appeared within the first six weeks (median time to onset 11 days) of initiation of
treatment with abacavir. Close medical supervision is necessary during the first two months, with
consultations every two weeks.

It has been suggested that intermittent therapy may increase the risk of developing clinically
significant hypersensitivity reactions. Consequently, patients should be advised of the importance of
taking abacavir regularly.

Restarting abacavir following a hypersensitivity reaction results in a prompt return of symptoms
within hours. This recurrence of the hypersensitivity reaction was usually more severe than on initial
presentation, and may include life-threatening hypotension and death. Regardless of their HLA-
B*5701 status, patients who develop this hypersensitivity reaction must discontinue Abacavir
Sulfate 20 mg/ml oral solution and must never be rechallenged with Abacavir Sulfate
20 mg/ml oral solution or any other medicinal product containing abacavir.

Hypersensitivity reactions have occurred after restarting abacavir in patients who had only
one of the key symptoms of hypersensitivity prior to stopping abacavir. The most common
isolated symptom of a hypersensitivity reaction was a skin rash.

On very rare occasions hypersensitivity reactions have been reported in patients who have
restarted therapy and who had no preceding symptoms of a hypersensitivity-reaction.

In both cases, if a decision is made to restart abacavir this m tg\be done’if _"'“‘js‘etting where
medical assistance is readily available. ey \
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For many of the other adverse reactions reported, it is unclear whether they are related to abacavir,
to other medicinal products used in the management of HIV infection, or are a result of the disease

Process.

Many of those listed below occur commonly (nausea, vomiting, diarrhoea, fever, lethargy, rash) in
patients with abacavir hypersensitivity. Therefore, patients with any of these symptoms should be
carefully evaluated for the presence of a hypersensitivity reaction. If abacavir has been discontinued
in patients due to experiencing any one of these symptoms and a decision is made to restart therapy
with an abacavir-containing product, the possibility of a hypersensitivity reaction should be borne in
mind and these patients should be closely monitored for signs and symptoms (see section 4.4.). Very
rarely cases of erythema multiforme, Stevens-Johnson syndrome or toxic epidermal necrolysis have
been reported where abacavir hypersensitivity could not be ruled out. In such cases medicinal
products containing abacavir should be permanently discontinued.

The following convention has been used for the classification of adverse reactions: very common
(>1/10), common (>1/100, <1/10), uncommon (>1/1,000, <1/100), rare (=1/10,000, <1/1.000) very
rare (<1/10,000), not known (frequency cannot be estimated from the available data).

Metabolism and nutrition disorders

Common: anorexia

Not  known: lipodystrophy, hypertriglyceridaemia, hypercholesterolaemia, insulin resistance,
hyperglycaemia and hyperlactataemia, lactic acidosis, usually associated with severe
hepatomegaly and hepatic steatosis.

Musculoskeletal and connective tissue disorders:
Not known: osteonecrosis.

Nervous system disorders
Common: headache.

Gastrointestinal disorders
Common: nausea, vomiting, diarrhoea
Rare: pancreatitis.

Skin and subcutaneous tissue disorders
Common: rash
Very rare: erythema multiforme, Stevens-Johnson syndrome and toxic epidermal necrolysis.

General disorders and administration site conditions
Common: fever, lethargy, fatigue

Not known: immune reconstitution syndrome.

Laboratory abnormalities

In controlled clinical studies laboratory abnormalities related to abacavir treatment were
uncommon, with no differences in incidence observed between abacavip-tréated patients and the
control arms. AP SN

See also section 4.4.
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4.9 Overdose

Single doses up to 1200 mg and daily doses up to 1800 mg of abacavir (i.e. two to three times the
normal adult dose) have been administered to adult patients in clinical studies. No unexpected
adverse reactions were reported. The effects of higher doses are not known. If overdose occurs
the patient should be monitored for evidence of toxicity (see section 4.8). and standard supportive
treatment applied as necessary. The rate of removal of abacavir by haemodialysis is low.

5.  PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties
Pharmacotherapeutic group: nucleoside reverse transcriptase inhibitors, ATC Code: JOSAF06

Mechanism of action: Abacavir is a NRTL It is a selective inhibitor of HIV-1 and HIV-2. Abacavir
is metabolised intracellularly to the active moiety, carbovir 5°- triphosphate (TP). In vitro studies
have demonstrated that its mechanism of action in relation to HIV is inhibition of the HIV reverse
transcriptase enzyme, resulting in chain termination and interruption of the viral replication cycle.

Clinical efficacy:

Adults:

In antiretroviral therapy-naive adult patients treated with abacavir 300 mg twice daily, together
with lamivudine and efavirenz, the proportion of patients with plasma HIV-1 RNA <50 copies/ml
by Week 48 was 70%, by intention-to-treat analysis. The 600 mg once daily abacavir regimen has
been shown to be non-inferior to the 300 mg twice daily regimen in treatment-naive as well as
moderately treatment-experienced patients. Though the clinical benefit of abacavir has otherwise
mainly been demonstrated in combination with lamivudine and zidovudine. this triple nucleoside
regimen is not longer recommended as a preferred treatment option, due to inferior efficacy
compared to NNRTI- or PI-containing regimens (see section 4.4).

Children:

Among 45 antiretroviral therapy-naive children aged 3 months to 16 years receiving
abacavir/lamivudine in combination with nelfinavir (except 6 patients who received only the dual
NRTI combination) 56% had viral load <50 copies after 48 weeks of trcatment. Among 43
patients receiving abacavir/zidovudine in combination with nelfinavir (except 12 patients who
received only the dual NRTI combination), 44% had viral load < 50 copies/mL at 48 weeks.

Resistance:
In the pivotal clinical trials, the most common mutation emerging in patients failing on abacavir
containing regimens (also including lamivudine) was M184V/I. Other key mutations appearing,
though more rarely, include 174V and K65R. When occurring together with M184V/I, either of
these mutations substantially reduce the activity of abacavir. The presence of M184V with K65R
gives rise to cross-resistance between abacavir, tenofovir, didanosine and lamivudine, and M184V
with L74V gives rise to cross-resistance between abacavir, didanosine and lamivudine. A further
mutation selected for and reducing the activity of abacavir is Y115F. Though TAMs (M41L,
D67N/G. K70R, L210W, T215F/Y, K219E/Q/N/R) are generally not selected for when failing on
abacavir-containing regimens in the absence of thymidine analogues, tjhep Sen ¢of two or more
together with M184V will substantially reduce the activity of abacavif.In"addition; “the,69 insertion
complex or the Q151M mutation cause a high level of resistance to abacavir s ©.© -
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5.2 Pharmacokinetic properties

Absorption

Abacavir is rapidly absorbed following oral administration. The absolute bioavailability of oral
abacavir in adults is about 83%.

No pharmacokinetic data are available for Abacavir Sulfate 20 mg/ml oral solution, as it is regarded
as qualitatively and quantitatively essentially the same as Ziagen oral solution, 20 mg/ml
(GlaxoSmithKline).

Food delayed absorption and decreased Cpa but did not affect overall plasma concentrations
(AUC). Therefore Abacavir Sulfate 20 mg/ml oral solution can be taken with or without food.

Distribution

Following intravenous administration, the apparent volume of distribution was about 0.8 I/kg.
Plasma protein binding to human plasma proteins at therapeutic concentrations is ~49%. Studies in
HIV-infected patients have shown good penetration of abacavir into the cerebrospinal fluid (CSF),
with a CSF to plasma AUC ratio of between 30 to 44%.

Metabolism

Abacavir is primarily metabolised by the liver with approximately 2% of the administered dose
being renally excreted, as unchanged compound. The primary pathways of metabolism in man are
by alcohol dehydrogenase and by glucuronidation to produce the 5’-carboxylic acid and 5°-
glucuronide, which account for about 66% of the administered dose.

Elimination

The mean plasma half-life of abacavir is about 1.5 hours. Following multiple oral doses of abacavir
300 mg twice a day there is no significant accumulation of abacavir. Elimination of abacavir is via
hepatic metabolism with subsequent excretion of metabolites primarily in the urine. The metabolites
and unchanged abacavir account for about 83% of the administered abacavir dose in the urine. The
remainder is eliminated in the faeces.

Intracellular pharmacokinetics

In a study of 20 HIV-infected adult patients receiving abacavir 300 mg twice daily, with only one
300 mg dose taken prior to the 24 hour sampling period, the geometric mean terminal carbovir- TP
intracellular half-life at steady-state was 20.6 hours, compared to the geometric mean abacavir
plasma half-life in this study of 2.6 hours. In a crossover study in 27 HIV-infecied patients,
intracellular carbovir-TP exposures were higher for the abacavir 600 mg once daily regimen
(AUC24s + 32 %, Craxaass + 99 % and Cirough + 18 %) compared to the 300 mg twice daily regimen.
Overall, these data support the use of abacavir 600 mg once daily for the treatment of HIV infected
adult patients.

Special populations

Hepatic impairment: abacavir is metabolised primarily by the liver. The pharmacokinetics of
abacavir have been studied in patients with mild hepatic impairment (Child-Pugh score 5-6)
receiving a single 600 mg dose. The results showed that there was a mean increase of 1.89-fold in
the abacavir AUC, and 1.58-fold in the elimination half-life. No recommendation on dosage
adjustments can be given for this patient population due to the substantial variability of abacavir
exposure. e
No pharmacokinetic data are available for patients with moderate to seve}‘gfb’f{gﬁalicilﬁ]}ﬁgiqnent (see
section 4.2 and 4.4). 25 A,
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Renal impairment: the pharmacokinetics of abacavir in patients with end-stage renal discase is
similar to patients with normal renal function. Therefore no dosage reduction is required in patients

with renal impairment.

Children: Abacavir is rapidly and well absorbed from an oral solution administered to children. The
overall pharmacokinetic parameters in children are comparable to adults, with greater variability in
plasma concentrations. The recommended dose for children less than 16 years (weighing less than
37.5kg) is 8 mg/kg twice daily. This will provide slightly higher mean plasma concentrations in
children, ensuring that the majority will achieve therapeutic concentrations equivalent to 300 mg
twice daily in adults.

Dosing according to weight bands is recommended for abacavir based primarily on pharmacokinetic
modelling. Higher exposures of abacavir can occur in some paediatric patients since accurate dosing
cannot be achieved with this approach. Therefore, children should be closely monitored for abacavir

toxicities (see section 4.2).
There are insufficient data to recommend the use of abacavir in infants less than six weeks old.

Elderly: the pharmacokinetics of abacavir have not been studied in patients over 65 years of age.

5.3 Preclinical safety data

Abacavir was not mutagenic in bacterial tests but showed activity in vitro in the human lymphocyte
chromosome aberration assay, the mouse lymphoma assay, and the in vivo micronucleus test. These
results indicate that abacavir has a weak potential to cause chromosomal damage, both in vitro and
in vivo, at high concentrations.

Carcinogenicity studies with orally administered abacavir in mice and rats showed an increase in the
incidence of malignant and non-malignant tumours. Malignant tumours occurred in the preputial
gland of males and the clitoral gland of females of both species, and in rats in the thyroid gland of
males and the liver, urinary bladder. lymph nodes and the subcutis of females.

The systemic exposure at the no effect level in mice and rats was equivalent to 3 and 7 times the
human systemic exposure during therapy. While the carcinogenic potential in humans is unknown,
these data suggest that a carcinogenic risk to humans is outweighed by the potential clinical benefit.
In pre-clinical toxicology studies, abacavir treatment was shown to increase liver weights in rats and
monkeys. The clinical relevance of this is unknown. There is no evidence from clinical studies that
abacavir is hepatotoxic.

Mild myocardial degeneration in the heart of mice and rats was observed following administration
of abacavir for two years. The systemic exposures were equivalent to 7 to 24 times the expected
systemic exposure in humans. The clinical relevance of this finding has not been determined.

In reproductive toxicity studies decreased foetal body weight, foetal oedema, and an increase in
skeletal variations/malformations, early intra-uterine deaths and stillbirths have been observed in
rats but not in rabbits. No conclusion can be drawn with regard to the teratogenic potential of
abacavir because of this embryo-foetal toxicity.

A fertility study in the rat has shown that abacavir had no effect on male or female fertility.
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6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients
Banana flavour

Citric acid

Methyl parahydroxybenzoate
Propyl parahydroxybenzoate
Propylene glycol

Purified water

Saccharin sodium

Sodium citrate

Sorbitol liquid (non-crytalising)
Strawberry flavour.

6.2 Incompatibilities
Not applicable.

6.3 Shelf life
36 months

Discard the oral solution 28 days after first opening of the bottle.

6.4 Special precautions for storage
Do not store above 30°C.

6.5 Nature and contents of container

HDPE bottle (250 ml) closed with a 28 mm child-resistant PP cap with either an induction sealing
FSE wad or an expanded PE wad. The bottle contains 240 ml (20 mg abacavir/ml) of solution.
A 10 ml oral dosing syringe and a plastic adapter for the bottle are included in the pack.

6.6 Instructions for use, handling and disposal

Instructions f or use

The oral dosing syringe supplied with the pack should be used to measure the dose accurately. When
full, the syringe contains 10 ml of solution.

The bottle cap should be removed and safely kept.

1

2. The plastic adaptor should be pushed into the neck of the bottle.

3. The cap of syringe should be removed and the syringe should be inserted firmly into the
adaptor.

4. The bottle should be turned upside down.

5. The syringe plunger should be pulled out until the syringe contains the full dose.

6.  The bottle should be turned right way up and the syringe removed from the adaptor.

7. The syringe should be put into the child’s mouth, placing the tip of the syringe against the

inside of the child’s cheek. The plunger should be pushed in slowly, allowing time to swallow.
It should not be pushed too hard and the liquid not squirted into the back of the child’s throat
to avoid that he/she may choke. e,

8. The syringe and adaptor should be washed thoroughly in clean’water and\Let.timcd completely
before using them again. / T \

9.  The bottle should be tightly closed with the cap.
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No special requirements for handling.
Any unused product or waste material should be disposed of in accordance with local requirements.
7.  SUPPLIER

Hetero Labs Limited,

7-2-A2, Hetero Corporate

Industrial Estates, Sanath

Nagar Hyderabad-500 018

Andhra Pradesh

India

Tel: 91-40-23704923/24/25

Fax: 91-40-23704926, 23714250
Email: Sangeetha.G@heterodrugs.com

8.  WHO REFERENCE NUMBER (PREQUALIFICATION PROGRAMME)

HA493

9. DATE OF FIRST PREQUALIFICATION/RENEWAL OF PREQUALIFICATION
I November 2012

10. DATE OF REVISION OF THE TEXT

November 2013. Section 6 updated in February 2016.
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Read

PATIENT INFORMATION LEAFLET: INFORMATION FOR THE USER

Abacavir Sulfate 20 mg/ml oral solution
abacavir (as sulfate)

all of this leaflet carefully before your child starts taking this medicine.

Keep this leaflet. You may need to read it again.

If you have any further questions, ask the prescribing doctor, health care provider or
pharmacist.

This medicine has been prescribed for your child only. Do not pass it on to others. It may harm
them, even if their signs of illness are the same as those of your child.

If your child gets any side effects, talk to your doctor, health care provider or pharmacist. This
includes any possible side effects not listed in this leaflet. See section 4.

HYPERSENSITIVITY REACTION

Patients taking Abacavir Sulfate 20 mg/ml oral solution may develop a hypersensitivity reaction
(serious allergic reaction) to abacavir, which can be life-threatening if treatment with Abacavir
Sulfate 20 mg/ml oral solution is continued. It is essential you read the information on this reaction
under “Warnings and precautions” in section 2 of this leaflet. There is also an Alert Card included
in the Abacavir Sulfate 20 mg/ml oral solution pack, to remind you and medical staff about
abacavir hypersensitivity. This card should be removed and kept with you at all times.

CON TACT YOUR CHILD’S DOCTOR OR HEALTH CARE PROVIDER IMMEDIATFLY

may

T)- He/she gets a skin rash OR
2) He/she gets one or more symptoms from at least TWO of the following groups

If your child has discontinued Abacavir Sulfate 20 mg/ml oral solution due to a hypersensitivity
reaction, HE/SHE MUST NEVER TAKE Abacavir Sulfate 20 mg/ml oral solution or any other
medicine containing abacavir (e.g. Ziagen, Kivexa, Trizivir) again, as within hours your child

fever

shortness of breath, sore throat or cough

nausea or vomiting or diarrhoea or abdominal pain
severe tiredness or achiness or generally feeling ill

experience a life-threatening lowering of blood pressure or death.

What is in this leaflet:

R

What Abacavir Sulfate 20 mg/ml oral solution is and what it is used for

What you need to know before your child takes Abacavir Sulfate 20 mg/ml oral solution
How to take Abacavir Sulfate 20 mg/ml oral solution
Possible side effects

How to store Abacavir Sulfate 20 mg/ml oral solution
Contents of the pack and other information
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1.  WHAT ABACAVIR SULFATE 20 MG/ML ORAL SOLUTION IS AND WHAT IT IS
USED FOR

Abacavir belongs to a group of antiviral medicines, also known as antiretrovirals, called nucleoside
analogue reverse transcriptase inhibitors (NRTIs). These are used to treat Human Immunodeficiency
Virus (HIV) infection.

Abacavir is used in combination with other antiretroviral medicines for the treatment of HIV
infection. It reduces the amount of HIV in your body, and keeps it at a low level. It also increases
CD4 cell counts. CD4 cells are a type of white blood cell that plays an important role in maintaining
a healthy immune system to help fight infection. Response to treatment with abacavir varies
between patients. Your child’s doctor or health care provider will be monitoring the effectiveness of
the treatment.

Abacavir Sulfate 20 mg/ml oral solution may improve your child’s condition, but it is not a cure for
the HIV infection. HIV infection is a disease spread by contact with blood or sexual contact with an
infected individual. Treatment with Abacavir Sulfate 20 mg/ml oral solution has not been shown to
eliminate the risk of passing HIV infection on to others by sexual contact or by blood transfer.
Therefore, appropriate precautions must continue to be taken to avoid giving the virus to others.

This product is intended for use in children. Safety information on use in adults is also provided.

2. WHAT YOU NEED TO KNOW BEFORE YOUR CHILD TAKES ABACAVIR
SULFATE 20 MG/ML ORAL SOLUTION

Your child should not be given Abacavir Sulfate 20 mg/ml oral solution if:

- he/she is allergic (hypersensitive) to the active substance abacavir, which is also included in
other medicines, called e.g. Ziagen. Kivexa and Trizivir.

- he/she is allergic to any of the other ingredients in Abacavir Sulfate 20 mg/ml oral solution
(see section 6, “What Abacavir Sulfate 20 mg/ml oral solution contains™)

- he/she has severe liver disease.

Warnings and precautions

It is important that your child’s doctor or health care provider knows about all symptoms even when
you think they are not related to HIV infection.

Hypersensitivity reaction (serious allergic reaction)
About 3 to 4 in every 100 patients treated with abacavir in a clinical trial who did not have a gene
called HLA-B*5701 developed a hypersensitivity reaction (a serious allergic reaction).

People with a genetic variant called HLA-B*5701 are more likely to have a hypersensitivity reaction
to abacavir. However, even if your child does not have this gene variant it is still possible to get this
reaction. If you know your child has this gene variant, be sure to tell the doctor or health care
provider.
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The most common symptoms of the abacavir hypersensitivity reaction are fever and a skin rash.
Other frequently observed signs or symptoms include nausea, vomiting, diarrhoea, abdominal pain
and severe tiredness. Other symptoms may include joint or muscle pain, swelling of the neck,
shortness of breath, sore throat, cough and headache. Occasionally, inflammation of the eye
(conjunctivitis), mouth ulcers or low blood pressure may occur.

The symptoms of this allergic reaction can occur at any time during treatment with Abacavir Sulfate
20 mg/ml oral solution. However, if they occur, this usually happens within the first six weeks of
treatment. The symptoms worsen with continued treatment and may be life-threatening if treatment
is continued.

CONTACT YOUR CHILD’S DOCTO A H CARE PROVIDER EDIA

1)  your child gets a skin rash OR
2)  your child gets one or more symptoms from at least TWO of the following groups
- fever
- shortness of breath, sore throat or cough
- nausea or vomiting or diarrhoea or abdominal pain
- severe tiredness or achiness or generally feeling ill.

If your child has discontinued Abacavir Sulfate 20 mg/ml oral solution due to a hypersensitivity
reaction, HE/SHE MUST NEVER TAKE Abacavir Sulfate 20 mg/ml oral solution or any other
medicine containing abacavir (e.g. Ziagen, Kivexa, Trizivir) again, as within hours there may be a
life-threatening lowering of blood pressure or death.

If your child has stopped taking Abacavir Sulfate 20 mg/ml oral solution for any reason, particularly
because of side effects or other illness. it is important that you contact the doctor or health care
provider before restarting. The doctor or health care provider will check whether any symptoms may
be related to this hypersensitivity reaction. If the doctor or health care provider thinks there is a
possibility that they were related, you will be instructed never to give Abacavir Sulfate 20 mg/ml
oral solution or any other medicine containing abacavir (e.g. Ziagen, Kivexa, Trizivir) to the
child again. It is important that you follow this advice.

Occasionally life-threatening hypersensitivity reactions have occurred when abacavir was restarted
in patients who reported only one of the symptoms on the Alert Card before stopping.

On very rare occasions hypersensitivity has been reported when abacavir was restarted in patients
who had no symptoms of hypersensitivity before stopping.

If your child is hypersensitive to abacavir you should return all the unused Abacavir Sulfate
20 mg/ml oral solution for disposal. Ask the doctor, health care provider or pharmacist for advice.

Liver disease
Before your child uses Abacavir Sulfate 20 mg/ml oral solution, you should have told the doctor or
health care provider if the child has or ever had a liver disease (such as hepatitis).

Patients with chronic hepatitis B or C and treated with antiretroviral agents are at increased risk for
severe and potentially fatal liver adverse events and may require b]ood lests-to. monnor liver
function. =
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Lactic acidosis

Females, particularly if very overweight, and patients with liver disease may be more at risk of
getting a rare, but serious side effect called lactic acidosis, a build up of lactic acid in the body. If
lactic acidosis occurs, it usually develops after a few months of treatment. Deep rapid breathing,
drowsiness and non- specific symptoms such as nausea, vomiting and stomach pain, might indicate
the development of this condition (see section 3). While the child is being treated with Abacavir
Sulfate 20 mg/ml oral solution the doctor or health care provider will monitor for any signs of lactic
acidosis.

Fat distribution

Redistribution, accumulation or loss of body fat may occur in patients receiving combination
antiretroviral therapy. Contact the doctor or health care provider if you notice changes in your
child’s body shape.

Immune Reactivation Syndrome

In some patients with advanced HIV infection (AIDS) and a history of opportunistic infections,
signs and symptoms of inflammation from previous infections may occur soon after anti-HIV
treatment is started. It is believed that these symptoms are due to an improvement in the body’s
immune response, enabling the body to fight infections that may have been present previously with
no obvious symptoms. If you notice any symptoms of infection, inform the doctor or health care
provider immediately. In addition to the opportunistic infections, autoimmune disorders (a condition
that occurs when the immune system attacks healthy body tissue) may also occur after you start
taking medicines for the treatment of your HIV infection. Autoimmune disorders may occur many
months after the start of treatment. If you notice any symptoms of infection or other symptoms such
as muscle weakness, weakness beginning in the hands and feet and moving up towards the trunk of
the body, palpitations, tremor or hyperactivity, please inform your doctor immediately to seek
necessary treatment.

Bone problems

Some patients taking combination antiretroviral therapy may develop a bone disease called
osteonecrosis (death of bone tissue). The risk of developing this disease may be higher, e.g. when
the immune system is severely compromised or when drinking alcohol regularly.

So far, this disease has been reported mainly in adults. However, if your child notices joint stiffness.
aches and pains (especially of the hip, knee and shoulder) and difficulty in movement, inform the
doctor or health care provider.

Heart attack

Based on data in adults, it cannot be excluded that abacavir might be associated with an increased
risk of heart attack. If one has heart problems, smokes or suffers from diseases that increase the risk
of heart disease such as high blood pressure and diabetes, the doctor should be informed.

General
The child will need to take Abacavir Sulfate 20 mg/ml oral solution every day. This medicine helps
to control the condition, but it is not a cure for HIV infection. Your child may continue to develop
other infections and other illnesses associated with HIV disease (e.g. opportunistic infections).
These will require specific and sometimes preventive treatment. You should keep in regular contact
with your child’s doctor or health care provider. Do not stop the medicine Withput. first talking to the
doctor or health care provider. o2 ~IN
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Other medicines and Abacavir Sulfate 20 mg/ml oral solution

Please tell your child’s doctor, health care provider or pharmacist if the child is taking or has
recently taken any other medicines, including medicines obtained without a prescription.

Co-administration of abacavir and ribavirin is not recommended due to a possible lower response
rate to ribavirin-containing hepatitis treatment.

The amount of abacavir in your blood may be altered by the concomitant use with:
- alcohol

- oral vitamin A related medicines, e.g. isotretinoin (for acne therapy)

- rifampicin (medicine for treatment of tuberculosis)

- phenobarbital and phenytoin (medicines for treatment of seizures)

- lopinavir with ritonavir, tipranavir with ritonavir (other antiretroviral medicines)

As abacavir increases the rate at which methadone is removed from the body, patients taking
methadone will be checked for any withdrawal symptoms, and may have their methadone dose

changed.

Abacavir Sulfate 20 mg/ml oral solution with food and drink

Abacavir Sulfate 20 mg/ml oral solution can be taken with or without food.

Pregnancy and breast-feeding

Pregnant or breast-feeding women should not take Abacavir Sulfate 20 mg/ml oral solution unless
specifically directed by the doctor. Abacavir therapy should not be started during pregnancy.

If a patient on abacavir becomes pregnant, she should immediately tell her doctor or health care
provider.

Abacavir, the active agent in this medicine, is likely to be found in human breast milk.
If a mother is interested in breastfeeding her baby, she should discuss the risks and benefits with her
doctor or healthcare provider.

Driving and using machines

No studies on the effects of abacavir on the ability to drive and use machines have been performed.
However, the state of health and the possible side effects of abacavir should be taken into account
before considering driving or using machines.

Abacavir Sulfate 20 mg/ml oral solution contains sorbitol, methyl parahydroxybenzoate and
propyl parahydroxybenzoate.

This medicine contains the sweetener sorbitol. If you have been told by your doctor that you have an
intolerance to some sugars, contact your doctor or health care provider before taking this medicinal
product.

Abacavir Sulfate 20 mg/ml oral solution also contains methyl parahydroxybenzoa\t@ a(qcl propyl
parahydroxybenzoate which may cause allergic reactions (possibly dela,v;zd)




3. HOW TO TAKE ABACAVIR SULFATE 20 MG/ML ORAL SOLUTION

Always take Abacavir Sulfate 20 mg/ml oral solution exactly as your doctor, health care provider or
pharmacist has told you. Check with your doctor, health care provider or pharmacist if you are not
sure.

Children 6 weeks of age and above:
Amount of solution by weight band to be taken twice daily (approximately 12 hours apart).

Body weight Recommended amount
morning evening

3-59kg 3ml 3 ml

6-99kg 4 ml 4 ml

10 -13.9 kg 6 ml 6 ml

Children weighing 14 kg or more. adolescents and adults:
For these patient groups other formulations with higher amounts of the active substance are
available.

Abacavir Sulfate 20 mg/ml oral solution can be taken with or without food.

How to measure the dose and take the medicine

Use the oral dosing syringe supplied with the pack to measure your dose accurately. When full, the
syringe contains 10 ml of solution.

Remove the bottle cap. Keep it safely.

Hold the bottle firmly. Push the plastic adapter into the neck of the bottle.

Remove cap of syringe. Keep it safely and insert the syringe firmly into the adapter.

Turn bottle upside down.

Pull out the syringe plunger until the syringe contains the full dose.

Turn the bottle the right way up. Remove the syringe from the adapter.

Put the syringe into your child’s mouth, placing the tip of the syringe against the inside of

your child’s cheek. Slowly push the plunger in, allowing time to swallow. Don’t push too

hard and squirt the liquid into the back of your child’s throat, or he/she may choke.

8.  Take the syringe and adaptor off and wash them thoroughly in clean water. Let them dry
completely before you use them again.

9.  Close the bottle tightly with the cap.

= IR Ol S

If one takes more Abacavir Sulfate 20 mg/ml oral solution than one should
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If you forget to give Abacavir Sulfate 20 mg/ml oral solution

It is important not to miss doses of Abacavir Sulfate 20 mg/ml oral solution. If you forget to give a
dose of your child’s medicine, and notice this within 6 hours, give the missed dose as soon as
possible. Give the next regular dose as scheduled. If you notice later, give the normal dose to the
child when the next one is due. Do not give a double dose to make up for forgotten doses. It is
important to give Abacavir Sulfate 20 mg/ml oral solution regularly, because irregular dosing may
increase the risk of hypersensitivity reactions.

If one stops taking Abacavir Sulfate 20 mg/ml oral solution

Because this medicine controls and does not cure your child’s condition, the child will normally
need to take it continuously. You should not stop treatment unless the doctor or health care provider
tells you to.

If you have any further questions on the use of this product, ask the prescribing doctor, health care
provider or pharmacist.

4. POSSIBLE SIDE EFFECTS

Like all medicines, Abacavir Sulfate 20 mg/ml oral solution can cause side effects, although not
everybody gets them. When treating HIV infection, it is not always possible to tell whether some
of the undesirable effects that occur are caused by Abacavir Sulfate 20 mg/ml oral solution, by
other medicines being taken at the same time, or by the HIV disease. For this reason it is very
important that you inform the doctor or health care provider about any changes in your child’s
health.

About 3 to 4 in every 100 patients treated with abacavir in a clinical trial who did not have a
gene called HLA-B*5701 developed a hypersensitivity reaction (a serious allergic reaction).

This is described under “Warnings and precautions™ in section 2 of this leaflet. It is important that
vou read and understand the information about this serious reaction.

The following list of side effects in mainly based on data from adult patients.

Common side effects (greater than 1 in every 100 patients treated):
- skin rash (without any other illness)

- nausea, vomiting, diarrhoea

- headache

- fever

- lethargy, fatigue, loss of appetite.

Rare side effects (between 1 in 1000 and 1 in 10,000 patients treated):
- inflammation of the pancreas (pancreatitis).

Very rare side effects (less than 1 in 10,000 patients treated): .-
serious skin reactions wnh rash and blisters, potent:ally pcclmg/ (5=E th& ﬁkm:‘\gnd mucous
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Frequency not known:
The following side effects have been reported in patients treated with medicines of the group of
NRTIs, to which also abacavir belongs. However, frequency estimates for these effects are not

available:

- lactic acidosis (a build up of lactic acid in the body, that can cause dehydration and coma). Deep,
rapid breathing, drowsiness, and non specific symptoms such as nausea, vomiting and
stomach pain, may indicate the development of lactic acidosis.

- changes in body shape due to changes in fat distribution. These may include loss of fat from legs,
arms and face, increased fat in the abdomen (belly) and around internal organs, breast
enlargement and fatty lumps on the back of the neck (‘buffalo hump'). The cause and long-
term health effects of these conditions are not known at this time.

- raised lactic acid and sugar in the blood, increased fats in the blood

- osteonecrosis (death of bone tissue)

- immune reactivation syndrome (see "Warnings and precautions” in section 2).

If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet,
please tell the doctor, health care provider or pharmacist.

5. HOW TO STORE ABACAVIR SULFATE 20 MG/ML ORAL SOLUTION
Keep this medicine out of the sight and reach of children.

Do not store above 30°C. Do not freeze.

Discard oral solution 28 days after first opening.

Do not use Abacavir Sulfate 20 mg/ml oral solution after the expiry date which is stated on the
package. The expiry date refers to the last day of that month.

Do not throw away any medicines via wastewater or houschold waste. Ask your pharmacist how to
throw away medicines you no longer use. These measures will help protect the environment.

6. CONTENTS OF THE PACK AND OTHER INFORMATION What Abacavir Sulfate
20 mg/ml oral solution contains

The active ingredient is 20 mg of abacavir (as sulfate) in each ml of the solution.
The other ingredients are banana flavour, citric acid, methyl parahydroxybenzoate, propyl

parahydroxybenzoate, propylene glycol, purified water, saccharin sodium, sodium citrate, sorbitol
liquid (non-crystalising), strawberry flavour.
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What Abacavir Sulfate 20 mg/ml oral solution looks like and contents of the pack

Abacavir Sulfate 20 mg/ml oral solution is a clear to opalescent, yellowish, strawberry-banana

flavoured liquid.

Abacavir Sulfate 20 mg/ml oral solution is supplied in a HDPE bottle (250 ml) closed with a
28 mm child-resistant PP cap with either an induction sealing FSE wad or an expanded PE
wad. The bottle contains 240 ml (20 mg abacavir/ml) of solution. A 10 ml oral dosing syringe and a
plastic adapter for the bottle are included in the pack.

Supplier and Manufacturer

Supplier

Manufacturer

Hetero Labs Limited

7-2-A2, Hetero Corporate

Industrial Estates, Sanath Nagar
Hyderabad-500 018

Andhra Pradesh

India

Tel: 91-40-23704923/24/25

Fax: 91-40-23704926, 23714250
Email: Sangeetha.G@heterodrugs.com

Hetero Labs Limited

Unit-II1, # 22-110

I.D.A., Jeedimetla

Hyderabad 500 055

Andhra Pradesh

India

Tel: 91-40-23140377 / 78

Fax: 91-40-23140376

Email: Sangeetha.G@heterodrugs.com

For any information about this medicinal product, please contact the supplier.

This leaflet was last approved in November 2013

Detailed information on this medicine is available on the World Health Organization (WHO) web

site: http://www.who.int/prequal/ .
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<ALERT CARD TEXT>

SIDE 1 IMPORTANT - ALERT CARD
Abacavir Sulfate 20 mg/ml oral solution
Carry this card with you/your child at all
Patients taking Abacavir Sulfate 20 mg/ml oral solution may develop a hypersensitivity reaction
(serious allergic reaction) which can be life-threatening if treatment with Abacavir Sulfate
20 mg/ml oral solution is continued.
CONTACT YOUR DOCTOR OR HEALTH CARE PROVIDER IMMEDIATELY for
advice on whether your child should stop taking Abacavir Sulfate 20 mg/ml oral solution if:
1) he/she gets a skin rash OR
2) he/she gets one or more symptoms from at least TWO of the following groups

- fever

- shortness of breath, sore throat or cough

- nausea or vomiting or diarrhoea or abdominal pain

- severe tiredness or achiness or generally feeling ill
If your child has discontinued Abacavir Sulfate 20 mg/ml oral solution due to this reaction, he/she
MUST NEVER TAKE Abacavir Sulfate 20 mg/ml oral solution or any other abacavir-containing
medicine (e.g. Ziagen, Kivexa, Trizivir) again, as within hours one may experience a life-
threatening lowering of ones blood pressure or death.

(see reverse of card)

SIDE 2
You should immediately contact your child’s doctor or health care provider if you think your child

is having a hypersensitivity reaction to Abacavir Sulfate 20 mg/ml oral solution.

Write your child’s doctor/health care provider’s details below:

Diostoi/Tiealih care ProviIder: swansiimn s

If the doctor or health care provider is not available, you must urgently seck alternative
medical advice (e.g. the emergency unit of the nearest hospital).

For general information enquiries on Abacavir Sulfate 20 mg/ml oral solution, contact
Hetero Labs Limited.

Tel: 91-40-23704923/24/25
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Ilepek.iajl yKPaiHCLKOI0 MOBOIO, ABTeHTHYHICTh Jlo PeccTpauiiiHOro nocBi14eHHst
SIKOTO MIATBEP/IKEHA YIOBHOBAKEHOI0 0506010 N (/A /,/ 522 \5-/6 2/ 6kn Py 06 RFors
Zasisuuka (Cemenosoio 1.B.), ingopmaii npo 7 "

32CTOCYBAHHS [1iIKAPCHKOI0 32c00y

Abakagipy cyabdar, 20 Mr/mi, po3uni opaabHHH

KOPOTKA XAPAKTEPUCTHUKA JIKAPCBKOI'O 3ACOBY

1. HA3BA JIIKAPCBKOI'O 3ACOBY

Abakagipy cynbdar, 20 Mr/mi, po3unH OpanbHUH

2. SIKICHUU I KUIBKICHUI CKJIAJT

20 mr abakasipy (y ¢popMi cyabdary)/Mi po3unHy OpaibHOTrO

JloroMikHi pe4oBHHH 3 BiloMuM edeKToM: copOiT, MeTHIIIapariApoKcHOeH30aT,
MponianapariipokcubeHsoar

IToBHMIT nepestiK A0NOMIKHIX PEYOBHH — AUB. po3.ia 6.1.
3. JIKAPCBKA ®OPMA

Po3unH opanbHuii.

PosunH opanbHHMii — npo3opa abo 31erka onajecliiooua KOBTYBAaTa piMHA 3 M0IYHHYHO-0aHAHOBUM
3araxoMm.

4. KJIHIYHA THOOPMALIS

4.1 TepaneBTHYHI NOKA3aHHS

AbGakaBipy cyabdar, 20 Mr/Mi, po3uMH  OpaibHMil, nokasaHmii B KOMOiHauii 3 iHWKMMH
AHTUPETPOBIPYCHUMH TIpenaparamu Uis JiKyBaHHs Bipycy imynonediumty momunn (BUT) ingekuii y
aiteii (MB. Takoxk po3zia 4.4 o0 BUKOpUCTaHHs AbGakaBipy cyibdary, 20 Mr/Mi1, pO34MHY OpabHOTO, i
HLA-B*5701 ckpuHinry)

Ieii npodykm npusnavenuti 01 3acmocysanns y oimei. Ilpome, inghopmayis ugo0o b6esneku Ha0acmyes
cmocoeno 0o npobiem dopocaux 3i 300po8'am, MAKUX AK X6OpOOU NeHinKy, 6azimHicmy i 1akmayis, ons
sabesneyenns no6H020 AOCMyny 00 6ciei Heobxiownoi ingopmayi.

4.2 Jlo3n Ta cnoci® 3acTocyBaHHs

Tepanito Mae nMpoBOAUTH JiKap, AKuii Mae 10cBia NikyBanHa BJI-indexuii.

JliTH 6-THXKHEBOI'O BIKY 1 cTaplie:

o e ““"‘“—x

KinbKicTh pO3YMHY OpalbHOTO (MJI) B 3a/€KHOCTI BijJl Macu Tija, mo@(ﬁpuumarr«n“‘apml B JIEHb
(npubnusno yepes 12 roauH) 7 N\




KiabKicTh po3unHy B 3a/1€KHOCTI Bil MACH Tija (1BiYi B 1eHb)
3-5.9 kr 6-9.9 kr 10-13.9 kr
3 ma 4 mn 6 M1

JliT 3 Macoro Tija 14 kr abo Oiiblie. NiUIITKH | JOpoci:
Jlis WAX TPYN MALEHTIB JAOCTYNHi iHumi fikapebki (OpMH, WO MicTATH Oiibuly KiNbKICTH aKTHBHOI
PEYOBHHH.

Abakasipy cyabdar, 20 MI/MA, pO3UHH OpanbHHil, MOJKHA npuiimMartu 3 Diero abo Ges (muB. posain 6.6
IHCTPYKILT /17151 3aCTOCYBAHHS).

Huprosa nedocmamuicmy: perynioBaHHs /1034 He MOTPIOHO y NALUEHTIB 3 NOPYLICHHAM (GyHKLIT HUPOK
(nmB po3aia 5.2).

Heuinkosa nedocmamuicmyp. Jlai He JOCTYNHI Y MalieHTIB 3 NOMIPHUM MOPYIIEHHAM QYHKIIT NeYiHKH,
TOMY BUKOpHCTaHHs AbakaBipy cyibary, 20 Mr/mi, po3uHHy OpajibHOr0, He PEKOMEHAYETBCS, SKILO HE
BH3HAHO 3a HeoOXizme. Y XBOPHX 3 JIETKOK Ta MOMIPHOIO MEYiHKOBOIO HEJOCTATHICTIO MOTpiGeH
peTenbHUH KOHTponb (muB. posiinu 4.4 i 5.2). Alakasipy cynbdar, 20 Mr/mi, po3uMH OpajibHHM,
MPOTHUIOKA3aHUH NaLliCHTaM 3 TAXKKOIO [E4IHKOBOO HEJIOCTATHICTIO (AMB po3ain 4.3).

4.3 Ilporunokazanus

AbGakagipy cynbdar, 20 Mr/Mi1, po3urH OpajibHHif, NPOTUIOKA3aHUI NallieHTaM

- 3 BiZOMOIO rimepuyTimeicTIoO 10 aGakagipy abo 10 Oyab-AKOi 3 JIOMOMDKHUX pPEHOBHH
(npo rinepuyTiMBicTh abakasipy AuB. posain 4.4 ta po3ain 4.8)
- 3 TSHKKOIO MEYIHKOBOIO HEJOCTATHICTIO.

4.4 OcoOauBi 3acTepexenHst Ta 3aM00iAKHi 3aX0/1H NPH 3aCTOCY BAHHI

Pearyii zinepuymnueocmi

V kniniusomy gocanimkenni y 3.4% nauientis 3 neratusuum no HLA-B*5701 cratycowm, siki npuitmanu
abakaBip, pO3BUHYJIMChH peaKilil rinepyyTiuBoCTi.

Tocnipkenns nokasanu, mo wocinns HLA-B*5701 aneni nop's3aHe 3i 3HaYHO MiJIBUILEHHM PHU3HKOM
PO3BUTKY peakilii rinepuyTIMBocTi Ha abakasip. ¥ MpOCHEKTHBHOMY J0C/I/UKEHHI BAKOPUCTAHHS Nepel
[104aTKOM JiKyBaHHs ckpuHinry na HLA-B*5701 anesb, a noTiM yHUKHEHHs 3aCTOCYBaHHs abakaBipy y
NALIEHTIB 3 WIEK anesuTio, 3Ha4YHO 3HMIKYE 4acTOTY BAHUKHEHHS peakuii rinepuyT/iMBoCTI Ha abakaBip. Y
MONyASLIAX, NOAIGHUX 0 THX, 10 3apaxOBYBaMCh B JAHOMY JOCHI/DKEHHI, 3a OlliHKamMH, y Bia 48% 1o
61% nauientis 3 HLA-B*5701 anenmo OyayTh po3BHBaTHCS peakuii rinepuyTauBOCTI Mijl yac Kypcy
nikyBaHHs abakaBipom B nopisHsHHI 3 Bia 0% 10 4% XBOPHX, SIKi He MalOTh L€l anei.

Ii pe3y/IbTaTH Y3rOKYIOTHCS 3 Pe3y/IbTaTaMH ToNepeIHiX PETPOCNIEKTUBHUX 10CKEHb.

SIk HacHi 0K, CKpuHiHT Ha Hocinus HLA-B*5701 aneni pexomenayetbes Oynp-sxomy BlJI-indikoBanomy
nauieHTy 0e3 nonepeHbo1 eKCrno3uiii adakaBipoMm.

[ToBizoMsIOCS, 10 3arajibHi YacTOTH peakiliii rinepyyTIMBOCTI PO3PI3HAIOTHCA /A PI3HUX PACOBMX
rpyn (HanpuK/Iaj HHIKYE 4acToTH B adpo-aMepuKaHLLiB i yopHoKipux appukanuis). [1pore, CKpuHIHT Ha
HLA-B*5701 notpi6bHo BukoHaTH OYAb-SKOMY MALi€HTYy, He3aneKHO BiJ pacH. CKpUHIHI TaKox
PEKOMEH/YEThCS TIEpe/l TIOHOBJICHHSIM JTiKyBaHHs abakaBipoM y XBOpHX 3 Hesijgomum 1o HLA-B*5701
CTAaTYcoOM, fKi pamime nepenocuan abakasip (auB. pos3iin «KepyBaHHs micis NPUIMHEHHsS Tepanii
abakaBipom»). AGakapip He NMOBMHHI BHKOPHCTOBYBATH NallicHTH 3 BiomuMm HocinHam HLA-B*5701
alJiell.




JInme B OKpeMMX BHMMAJKaX, KOJM HEMae€ iHLIOro JAOCTYMHOrO TEPaneBTHYHOIO BapiaHTy, Ha OCHOBI
nepeBipku icTOpii JiKyBaHHs, NEPEHOCHMMOCTI JiKapChKMX 3ac00iB i PE3UCTEHTHOCTI, BMKOPUCTAHHS
abakasipy Moxke GyTH posrasHyTo. [IpoTe, TaKMX NALIeHTIB NOTPIOHO Jy’Ke PETeIbHO KOHTPOJIIOBATH Ha
03HAKM | CHMIITOMHM peakxiiii rinepuyTauBocCTi.

Jlns Gyab-SKOTO TMallieHTa, AKOro JiKyloTh abaKaBipom, KJIiHIYHHH JiarHos npu nizo3pi Ha peaxuil
FinepuyTAMBOCTI MOBHMHEH 3alHUIATUCS OCHOBOIO MPUIHATTS KIiHIYHMX pimens. Tomy, HaBITh 34
giacyrnocti HLA-B*5701 anmeni, BaxiuBO, II00 OCTATOYHO TNPUITMHUTH BXKHBaHHSA abakapipy 1 He
MOHOBMIOBATH HOrO, AKIIO peakllisi rinepuyyTIMBOCTI He MOke OYTH BHKIIOYEHA HA I11/ICTaBi KJHIUHOT
kapTunu. Lle BinOyBacThes yepes MOKIUBICTh TAKKOT a00 HABITH CMEPTENIBHOT peakutii.

Hamkipue TecTyBaHHs He € IHCTPYMEHTOM JUIS MEPCIEKTUBHOI OLIHKK riepeHoCUMOcCTi adakaBipy B
abakaBip-HaiBHUX nauieHTiB. BoHO He OyN0 TOBHICTIO OLIHEHO I BMKOPUCTAaHHA Y 3BHUAHHOMY
KJIiHIYHOMY KepyBaHHi nali€HTaMW, 1 He TIOBHHHO BHMKOPHCTOBYBATHCS B AKOCTI  3aMiHM  JUis
renorunysanis Ha HLA-B*5701.

Kainiynuii onuc

Peakilii rinepuyTIMBOCTI XapaKTepHU3YIOThCS MOSBOIO CHMITOMIB, L10 CBif4ath Mpo nosopratisi
ypaxkeHns. Maiike Bci peakuil rinepuyTIMBOCTI MaTHMYTh JIMXOMAaHKY Ta/abo BHUCHI, SK YacTUHY
CHHJIPOMY.

[HITH 03HAKHM | CHMITTOMM MOXYTb BKJIOUATH B cebe AMXanbHi 03HAKH | CHMITTOMH, TaKi K 3a/MIIKa, O1b
B ropJi, Kauieib i aHOPMasibHi PEHTTeHIBChKI BUCHOBKM IPYIHOT KIITKH (NMepeBakHO iH(inbTpaTH, SAKi
MOXKYTb GYTH 0KaJ1i30BaHi), IITYHKOBO-KHIIKOBI CHMITOMH, TaKi K HyA0Ta, O/IOBaHHs, niapes abo Gi1b
y JKMBOTI, i MOJe TNpPUBECTH O HENpPaBHIBHOIO MiarHo3y rinepuyyTJIHBOCTI K PecripaTopHOro
3aXBOPIOBaHHs (ITHEBMOHIs, OPOHXIT, (apuHriT), abo ractpoeHTeputy. IHINI O3HAKM a0 CUMNTOMHU
peakilii rinepuyTaMBOCTI, SIKi YACTO CIIOCTEPIralThes, MOKYTh BKIIOYATH JIETapriro abo HesaykKaHHA i
CHMITTOMH OTIOPHO-PYXOBOT0 anapaty (6ib y M'si3ax, pijko MioJi3, apTpairiio).

CHMITOMM, MOB'A3aH] 3 MMM PeaKLisMM TinepuyTIHBOCTI, MOTIiPIIYIOTECS TPH MPOJIOBKEHHI Tepanil i
MOKYTh OYTH 3arpO3IMBUMM U151 XKUTTA. Lli cUMITOMM 3a3BHYaii 3HUKAIOTH MIC/S NPUITHHEHHS BKMBAHHS
abakasipy.

Kniniune kepyBaHHs

CHMIITOMH peaKiliii rinepuyyTaMBOCTi, K NPABUIIO, 3'ABISIOTHCSA MPOTATOM MEPLIMX LIECTH THKHIB MiC/s
noyaTKy JiKyBaHHs abakaBipoM, Xo4a I peakuii MOXYTb 3'IB/STHCS B OyIb-fIKMH 4ac NPOTATOM
AikyBaHHs. 3a nalieHTamMM CJijJl PEeTEIbHO CHOCTEpiraTd, OCOOIUBO MPOTArOM MNEPIINX JBOX Mics11iB
niKyBaHHA a0akaBipoM, 3 KOHCYJIBTALIIIMH KOXKHI J1Ba THIKHI.

TMamienTH, y AKMX AiarHoCTOBAaHO peakuii rinepuyriauBocti mia wac Tepanii, [TOBUHHI neraitno
NPUIMHUTH 3acTOCYBaHHs AGakaBipy cynbdary, 20 Mr/mi, po3unHy OpaibHOro.

Abakagipy cyibdar, 20 Mr/Mi1, po3urH opanbHuit, a00 Oyab-AKuii iHIIMI JiKapChbKUM 3aci0, 10 MICTUT
aGakagip, HE TTOBMHHI HIKOJIM GyTH MOHOBJEHI Yy MALI€HTIB, AKi NPUIMHWIM JIIKyBaHHs 4Yepes
peakiiii rimepuyTaAMBOCTI.  Pe3y/ibTaToM  MOHOBJEGHHs JiikyBaHHs abakaBipom micisi — peakuil
rinepuyTINBOCTI € LIBH/IKE TIOBEPHEHHs CHMITTOMIB NPOTAroM rojuH. Lle nosepHenHs 3a3guyaii € 6ibiu
TSOKKMM, HIJK NEepBMHHA peakilis, i MO)Ke BKIIOYATH apTepialbHYy TilOTEH3110, 10 3arpoXkye KHTTIO, Ta
CMEPTh.

Jlns Toro, mo0 YHMKHYTH 3aTpMMKM B [arHOCTHII i 3BeCTH J0 MiHIMYyMY PH3MK BMHHKHEHHS
HeOe3neuHMX Ul JKMTTS peakiliil rinepyyTIMBOCTI, 3aCTOCyBaHHsA abakaBipy NMOBMHHO OyTH OCTATOYHO
MPUITMHEHO, SKLIO TiNepYyTIMBICT HE MOXKHA BHK/IIOYATH, HABITh KOIM iHIUI JIarHO3H € MOXIMBHMH
(3aXBOpIOBaHHsl OpraHiB JMXaHHs, FPUNONOAIOHI 3aXBOPIOBAHHS, raCTPOCHTEPUT
TIKH).




Heo6xigHo poTpumyBatucs 0OcoOIMBOT 00EPEKHOCTI THM MmaieHTaM. SKi OJIHOYACHO MOYHMHAKTh
nikyBaHusi aGakaBipoM Ta iHIIMMH JIIKAPCHKMMM 3ac00amM, BiZOMHMH, MO0 BHKIMKATH TOKCHYHICTh
WKipy (HanpuKiaj, HeHyKIeO3MaHi iHriGiTopu 3BOPOTHOT TPAHCKPUNITAsH — HHI3T). Lle BinOyBaeThcs
TOMY, 110 BaXKO PO3Pi3HUTH BUCHIIAHHS, BUKITUKaHI LMK JiKaMu, | peakuii rinepuyTIMBOCTI, MOB'A3aHI 3

abakaBipoM.

KepyBanHs micjis NpunMHeHHs Tepanii abakaBipom

slkiio Teparis aGakasipom Gyja NpUnuHEHa 3 OYAb-SKOI NPMUMHM, i PO3TIANAETHCS MOHOBIEHHS Teparil,
NOBMHHA GYTH BCTAHOBJIEHA NMPUUMHA MPUITMHEHHS, 100 OLIHUTH, UM € Yy nauieHTa Oyab-sKi CUMITOMH
peakiii rinepuyTaMBOCTi. SKIIO peakiliio rinepyyTIMBOCTI HE MOKHA BUKIIOUNTH, JTiKyBaHHs abakaBipom
HE MO’KHA NMOHOBIIIOBATH.

Peakiiii rinepuyTIMBOCTI 3i IBUAKMM T10YAaTKOM, B TOMY 4HCJi HeGe3neuHi Ui )KUTTS peakilii, BAHWKaIN
mic/isi MOHOBJIGHHA JliKyBaHHA abakaBipoM Y NALICHTIB, AKi Maiu TiILKM OIMH 3 K/IIOYOBMX CHMIITOMIB
rinepuyTauMBocTi  (WIKipHMii  BHCHMII,  JMXOMaHKa,  TacTPOEHTEPOJIOriyHi,  pecripatopui  abo
KOHCTHTYLIOHANbHI CHMNTOMM, TaKi fK MISBICTb 1 [OraHe CamornouyTTs) A0 3YNMHKHM JIKYBaHHS
aGakapipom. Haii6inbim nommpeHnM i30Jb0BaHHM CHMITOMOM peakiil rinepyyTiuBocTi OyB BHCHIT Ha
IKIpi.

Tak K B JAyXe PiJIKICHMX BMINaAKax peakiii rinepuyyTiuBOCTi Oy10 3apeecTpOBAHO y NALUEHTIB, SIKi
BiJIHOBMJIM Teparilo, i fKi He MalM HisSKHX TONEepejHiX CHMNTOMIB, CNiJi MaTH Ha yBa3i MOXKJIMBICTH
peakilii rinepuyyTIMBOCTI, i 32 MMM MAalli€HTaMM MOTPIOHO YBAXHO CTEKWTH I1OJO LMX O3HaK Ta
CUMIITOMIB.

Ckpuninr Ha Hocinna HLA B*5701 aneni peKoMeHyeThes Nepe i NOHOBIEHHAM JliKyBaHHs abakaBipoM y
xBopux 3 HeBizomumu HLA-B*S5701 crarycom, ski pawime Oynu TojepaHTHMMM 10 abakasipy.
[ToHoBnenHst Tepanii aGakaBipoM y XBOpMX 3 MO3MTHBHMM pesyibrarom TecTy Ha HLA B*5701 He
PEKOMEHIYETHCS, | MOBUHHO PO3IAAATHCH TibKM Y BUHATKOBUX BHIIAJIKaX, KOJHM MOTEHLIHHA KOPHCTDH
repeBaxye pU3MK, 1 MiJd MUILHUM MEAHYHHUM HarJISI0M.

Heobxinna indopmallis naiieHra

Jlikapi nosunni 6neeHumucs y momy, w0 ONiKVHU Nayicnmie y noeHit Mipi nOiHGOpMOGaHi cmocoeHo
maxoi inghopmayii npo pearyii 2inepyymausocmi.

- ONiKYHM naulieHTiB NOBMHHI OyTH TOiH(pOpPMOBaHI NPO MOMKIMBOCTI peakuii rinepuyyTaMBOCTI Ha
abakasip, 1110 MOJKe IPUBECTH JI0 3arpO3JIMBUX JUIS JKUTTS pPeakiii abo cMepTi;

- ONIKVHM MAli€HTIB. V AKX PO3BUBAIOTHCS O3HAKK ab0 CMMITTOMH, MOKJIMBO, MOB’s3aHi 3 peaKkLisaMu
rinepuyrausocti, [IOBUHHI 3BBEPHYTHCS nikaps naunienta HETAMHO;

- ONiKYHM NAUi€HTIB, 10 MalOTh MiJABHILIEHY YYTJIMBICTH 10 abakaBipy, NMOBMHHI Harajart, IO
NalieHTH HIKOJNM He MOBMHHI npuitMath AGakasipy cyiawsdar, 20 Mr/mi, po3uuH opanbHuii, abo Oyab-
AKMH 1HIIK# TiKapchkuid 3aci6, 1o MicTuTh abakasip:

- 3 METOK TMOMNepe/KeHHs MOBTOPHOro MpuiioMy abakaBipy OMIKYHHM NaLi€HTIB, K 3a3Hain peakulii
rinepuyyTIMBOCTI, MOBMHHI MOMPOCUTH MOBEPHYTH PeLITY JiKapchKoro 3acoly, 1m0 MICTHTh abakasip, B
anTeKy;

- ONiKYHM Nalli€HTIB, AKi NPUIMHUIM JiKyBaHHs abakaBipom 3 6yab-iKOT NPUYMHHU, 30Kpema, i uepes
MOXJIMBI MOOIYHMX peakuiii abo XBOpoOW, NMOBMHHI pajJMTH 3B'S3aTHCS 3 JliKapeM NallieHTa nepes
MOHOBJICHHSAM JIiIKyBaHHS;

- KOXHHH OIiKYyH nauieHTa MOBHHEH HArajaTH MpOuNTATH JIncTok-BKiaauin ans nawieHra, mcnii




Jaxmoayudos. JlakToaumMaos € PiAKICHAM, ale TAKKMM, TOTEHUWAHO HeOe3neunum At KUTTS
YCKJIAJIHEHHSAM, TIOB'S3aHMM 3 BHKOPMCTAHHAM HYKJEO3WIHMX iHTiGITOpIB 3BOPOTHOI TPAHCKPHIITa3H.
Kinbka iHIMX Npe/ICTaBHHUKIB LBOTO KJacy, K BiJIOMO, BUKIMKAIOTh JAKTOAUM103. Y TOH yac, K Le ACHO
He GyJI0 nokasaHo /15 adakaBipy, acolliallisi He Moxke OyTH BUKIIOYCHA. JIaKTOALM103 MOKE CTATHCS micis
KiNBKOX 260 Giiblue MicsiliB JiKyBaHHS HyKJEO3MIHMMHU iHribiropamu 3sopotHoi Tpanckpunrasu (HI3T).
TawieHTH 3 rinepIakTaTemMiclo MOXKyTh OyTH Ge3CHMITOMHMMH, B KPHTHYHOMY CTaHi, a00 MOXyTh MaTH
HecnenupiuHi CUMNTOMH, TaKi AK 3a/MIIKA, BTOMA, HYA0Ta, O/IOBAHHS, Jiapes i 6omi B kuBOTI. DakTOpH
pusuky ans HI3T-nos'ssasoro nakroauuaosy BKIIOYAIOTH IKIHOYY CTarh | oxupinns. [lanienTtn,
koindikorani renatutom C Ta siKi JiKyloThes anba-iHTepdepoHoM Ta puOaBipMHOM, MOXYTh CTAHOBHTH
OlIbIINI PU3HK.

[NawieHTiB 3 MiABMIIIEHAM PU3MKOM CJli/I peTe/IbHO KOHTPOJIIOBATH KiHIyHO. CKPHHIHT Ha rinepiakraTemiio
y Ge3cMMNTOMHMX naiieHTiB, ski orpumysand HI3T, onHak, He pPEKOMEHIYETHCA. CuMnTOMaTHYHi
MALCHTH 3a3BKYail MaloTh PiBHi > 5 MMOIIL/1 i BumaraioTh ckacyBanHsa eix HI3T. Pisni MosouHoT kneiotn
> 10 MMOIIB/1, SIK PABMJIO, BAMAraloTh HEBIIKIAHOT MEWYHOI JOTIOMOT' Y.

Mimoxondpiansua ducehynxyis. Byno npoieMOHCTPOBaHO in vifro ta in vivo, mo HI3T Bukiukaiu pI3HOTO
CTyNeHs MIiTOXOHApianbHi mopyuienHs. byiu TOBiOMICHHA TpO  BUMNAIKHU MITOXOHApIaNbHUX
aucdynkuiit 'y BlJI-HeraTHBHUX HEMOBIAT, fKi MiJATHCh BIJIMBY HYKJICO3HMIHMX iHribiTopis in utero
Ta/ab0 TMocTHATANLHOMY nepioi. TonoBHi MoGiuHi peakuii, Mpo siKi MOBiZOMAANOCA — 11e reMaToJIOri4Hi
nopyleHHs (aHeMisi, HeiTponeHis), MetaGoniyHi mopywieHHs (rinepiakrareMis, rinepainasemis). Lli
ABMINA YACTO € CKOPOMUHYIMMH. By/1 fesiki MOBiIOMJIEHHS IPO HEBPOJIOTiYHI MOPYIIEHHs (apTepiaibHa
rinepToHis, CyJAOMH, MOPYUICHHS TMOBEAiHKH), 1O BMHAKAIM MICIs 3aCTOCYBaHHA Mpenapary
BiACTPOUYEHO. UM € HEeBPOJIOriuHi MOPYUICHHS TUMYAacOBMMM abo MOCTIHHUMM Ha ChOTOJ/IHI HEBIZOMO.
Byjb-fika AMTMHA, HA SKY MM BIUIMB HYKJICO3WIHI Ta HYKICOTHIHi aHajnoru in utero, Hasith BlJI-
HeraTUBHA, MOBHUHHA 3HAXOJMTHUCH MiJ MOJANBLIMM KIiHIYHMM Ta JIaDOpaTOPHUM CTIOCTEPEKEHHAM Ta
NOBUHHA GYTH 00CTEKEHA 100 MOKIMBOT MITOXOHAPiaibHOT AMCHYHKUIT y pasi mosBu BIZIMOBIAHUX
03HaK Ta cumnToMmis. Lli AaHi He BNIMBAIOTH HA CyyacHi HalliOHAJbHI PEKOMEHJALIT 100 3aCTOCYBAHHS
AHTUPETPOBIPYCHHMX MpEnapatiB BariTHUM JUIs NONEPe/KEHHs BepTUKanbHOT Tpanemicil BLJL

Jinoducmpogis. KomGiHoBaHa aHTHPETPOBIpYCHA Teparlis acoLIOETHCS 3 MepepO3MNOAiIoM KHPOBHX
Bigkaazens Ha Tini (ninoamerpodis) y nauientie 3 BIJI-xBopo6oro. V Toii yac SK I AESKHUX IHIINX
AHTHPETPOBIPYCHUX 3aco0iB ICHYIOTH 3HA4YHi J0Ka3H 1€l HEraTWBHOI peakuii, JoKasH s abakasipy B
sIKOCTI 36y/HMKa € cnabKkumu; AiHCHO, NpK Tepexoi Bl aHaloriB TUMiauHy Ha abakasip 6yo nokasaHo
36iNBIIEHHS JKUPY KiHLIBOK y XBOPHX 3 Jlinoarpogieio.

Binbiu BUCOKHiT pU3MK NinoaucTpodii OyB MOB'S3aHMIA, HANPUKIA, 3 NOXHIMM BIKOM MaLi€HTa, BEINKOIO
TPUBANICTIO AHTHPETPOBIPYCHOI Teparii Ta MOB'A3aHUX 3 HUMH MOPYLICHb OOMiHY PEYOBHH. Kniniune
06CTEkKEHHs MOBUHHO BKJIIOYATH OLIHKY (hi3MuHMX 03HaK nepeposnoiny xkupy. Ciig BUMIpIoOBaTH HaTIle
piBeHb CMPOBATKOBMX JIiMi/liB Ta IIIOKO3M KPOBI, @ TAKOK HAJIEKHO KOPEryBaTH JiMiAHi NopyLieHHs (1B,
po3nin 4.8).

Ianxpeamum. Bynu NOBiAOMJEHHS NP0 BHMAAKM TAHKPEATHTY, aie NPUYMHHMHA B32EMO3B'SI30K i3
nikyBaHHsAM abakaBipom He Bu3Hauenmii. JlikyBamns AGakaBipy cyJbparom, 20 Mr/mi, po3YHHOM
OpaJILHNM, CIIiJi IPUITMHUTH HEraiHo, SKILO BiAGYBAIOTHCS KITiHIUHI 03HAKHM, CHMITOMH abo JabopaTopHi
aHoMalii, sKi CTOCyIOThCs MaHKpeaTuTy (AMB. po3i 4.8).

Ingpapxm miokapda. Ony6niKOBaHi MePCNEKTHBHI, CMOCTEPEXKHi, EMifeMioNoriyHi JOCHIKEHHsS Yy
JIOPOCINX TOKa3adu 3B'A30K MK iH(ApPKTOM MioKapJa Ta BHKOPMCTaHHAM abakaBipy. VYs3arajibHeHMii
aHaniz 26 paHA0OMi30BaHMX KOHTPOJILOBaHMX jpociijukeHb 3 Oinpm Hixk 5000 nauienTis, skuM Oyno
Npu3HaueHo abakaBip, He BMSBICHO JKOAHOTO 3B'A3KY MiK BMKOPHUCTaHHAM abakaBipy Ta PHU3HKOM
indapkry miokapaa. He icHye BCTaHOBIEHOTo 6i0JONYHOr0 MEXaHi3My IIO0 NOMC
36i/1blIeHHs pU3KKY. TakKuM YMHOM, HasiBHI JaHi B 1IJIOMY HE JIOBE/ICH. '




V pasi 3acrocyBatns Abakagipy cynbdary, 20 MIr/MI1, po3UHHY OpanbHOro, CIiJL BXKMBATH 3aXOAIB Uis
MmiHiMizanii BCix MOKIMBHX (aKTOpiB PHM3MKY (TAKHX SK KYpiHHS, aprepianbHa rinepreHsis Ta
rinepinigemis).

Kom6inoeana mepanis 3 abaxasipom: aGakaBip cIiJl BHKOPHCTOBYBATH TillbKH B KomOiHawii 13
S3HA0BYAHHOM 1 Ha\‘llBy,IlHHOM B HIKVBaHHI aHTHpeTpoalpywo -HaiBHUX l'Ia]_l1€HTIB B cwryaumx KOJIH
PeKUM, 3acHOBaHMH Ha iHribiTopax npoTeasu (1) a6o HHI3T ne mowxke 6yTH BHKOpHCTaHUi. AGakasip He
CJ1i/1 BUKOPHMCTOBYBATH SIK YaCTUHY TOTPIHHOrO KOMOIHOBAHOTO PEKUMY, BKJIOUAI0UH TEHODOBIp.

3axeoprosanns nevinku. besneka Ta erbeKTHBchm abakapipy /U1 JiKYBaHHS MALliCHTIB 13 CYTTEBUMH
3aXBOPIOBAHHAMM NeEYiHKM He BCTaHOBJeHI. JIOCTynHi KiiHiuHI jaHi 3 Gesneku abakaBipy y XBOpHX 3
NOPYIIEHHAMMU B MEYiHli € fyke 0OMEeKEHHMH, i papMaKOKiHETHYHI JaHi MOKa3yloTh ICTOTHY MIHJIMBICTb
BIUIMBY Tpenapary B 1ii nonysuii. ToMy HeoOXiHuit peTebHUil KOHTPOJIb OesneKy.

Hemae 10CTYNMHHX JaHUX Y NAL€HTIB 3 MOMIPHOIO 260 TSKKOIO MEYiHKOBOIO HeJlocTaTHICTIO. OUIKYEThCs,
0 Y TaKUX Malli€HTIB KonueHTpauiﬂ aﬁaKaBipy B MJa3Mi KpoBi CyTTeBO 30iablnyeThes. Takum 4nHOM,
BUKOpHCTaHHs abakapipy Y NAUieHTIB 3 TOMIPHMM TOpPYIIEHHAM (YHKUIT MediHKK He PEKOMEH/y€ThCA,
SKIIO He BM3HAHO 3a HEOOXiAHe, i BUMAarae peTelbHOr0 MOHITOPHHTY LMX mnauientis. lis nauiesTis 3
TAKKOIO MEYIHKOBOIO HEIOCTATHICTIO abaKaBip € MPOTHITOKA3aHUM (JMB. po3/is 4.3).

[Tauientu 3 xponiunum renarturom B ta C, ki TiKyloThca KOMOIHALIEO AHTUPETPOBIPYCHUX Ipenaparis,
MAIOTh MiABUILEHIHH PH3HK TSKKMX Ta NOTEHUIHHO JeTANbHUX NEeYiHKOBMX NOOiuHMX peakiiii. ¥ pasi
CYMICHOTO 3acTOCyBaHHs 3 AHTHMBIDYCHHMH IIpenapataMu /s JiKyBaHHs renatutis B i C cnin
3BEpPHYTHCh /10 BIANOBIAHOT iHOpMALIT PO 3aCTOCYBaHHA LMX JIIKAPCHKHX 3aco0iB.

Ipu cymicHomy 3acTocyBanHi abakasipy Ta puGaBipuHy CIiA AOTPUMYBAaTHCh 06GepekHOCTI (AUB. po3ALN
4.5).

V nauieHTiB, sKi Manu nopymeHHs (yHKLii MediHK¥ A0 JKyBaHHs, BKIIOYAIOYM XPOHIuHi, aKTHBHI
renaTHTH, 301IbIIYEThCS YAacTOTa BMHMKHEHHsS MOpPYLieHb (YHKUii mediHku mijg vyac KoMOiHOBaHOI
aHTMPETPOBIPYCHOT Tepanii, i BOHM INOBMHHI 3HAXOJAMTMCH MiJ HATJAJAOM 3riJIHO 3 iCHYIOUMMH
CTaHAAPTHUMH pekoMeHjalisMu. Y pasi MosBM O3HaK TporpecyBatHs XBOPOOM TEYiHKM Yy TaKux
NAicHTiB CI1i/1 BUPIIIMTH NUTAHHS MPO NepepBy B JIIKyBaHHI ab0 HOro NpUIMHEHHS.

Cundpom  imynnozo eionoenenns. Y BUI-iHQikoBaHMX nNalienTiB 3 paHilmle iCHYIOUHM THKKAM
iMyHOJe(ILMTOM, SIK NpPaBMIO, MPOTATOM MEPUIMX KiBKOX THKHIB a0 MiCALIB Micis mnoyaTKky
komGinoBanoi APT, MoKe BMHMKHYTH 3amajbHa peakilii Ha acMMOTOMaTHyHi abo 3aiMIIKOBI
onoptyHictTuunux narorenu (Hanpuknan, [IMB perusir, MmikoOakTepiajibHi H(EKLIT, MHEBMOLMCTHA
NMHEBMOHIs) | BUKJMKATH Cepifo3Hi KMiHiuHi cTanu abo 3aroctpenssi cumntomis. JIikyBanHs norpiGHo
posnoyaTd Yy pasi norpeGu. Y CTaHOBJEHHI iMYHHOTO BIJHOBIICHHS TaKOX [OBIIOMIANOCH TIpO
BUHUKHEHHS ayTOIMYHHHMX TMOpylleHb (TakuX sik XBopoOa ['peiica), xoua IX TMo4aToK € Olbl
BapiaGebHUM Ta MOJKJIMBHIT yepe3 6araTo MicALB Mic/s MOYaTKY JIiKyBaHHs.

Ocmeonexpos.  Xoya  €Tionoris  BBakKaeTbcs ~ 0araTroakTOpHOIO  (BKIOYAIOYH  3aCTOCYBAHHS
KOPTHKOCTEpPOI/IiB, BKMBAHHS aJKOTOJIO, TAKKY iMyHOCynpeciio, 30iiblienuii inaexe macu Tina), Oy
TOBIZIOMIIEHHS 1PO BMIIAJKM OCTEOHEKPO3y Yy MalieHTiB 3 mporpecyiodoro BlJI-xBopoboto Ta TpuBainm
3aCTOCYBaHHAM KOMOIHOBaHOT aHTHpeTpoBipycHoi Tepamnii. IlaiienTam il peKOMEeHyBaTH 3BEPHYTHCS
110 NiKaps y pasi noABH y HUX 600 B Cyri06ax, puriiHoOCTi cyri06is abo TpyAHOLLIB pH pyci.

Onopmynicmuuni  inghexyii: 'y TNalieHTiB, sKi JiKyloThcs abakaBipom a0 Oyab-sKMMM IHIIHMH
AHTUPETPOBIPYCHUMH  NperiapaTtaMi, MOXKYTb PO3BMBATHCS —ONMOPTYHicTHuHi indexuil Ta  inmi
yeknaanenss BlJI-indexuii. ToMy nauieHTH MOBMHHI 3aMIIATHCA MiJl MUILHAM KIiHIYHAM HarjsaoM
niKapis, AKi MAlOTh JI0CBIJ1 JIiKyBaHHs 3aXBOPIOBaHb, NMoB'I3aHux 3 BIJL




[lepedaua ingpexyii. He BCTaHOBIEHO, WO JiKyBaHHS AlakaBipy cyibpartom, 20 Mr/mMa, pO34HMHOM
opanbHMM, BHKTIOYae pusuk nepenadi BlJI-indexuii cratesum musxom abo MUIAXOM rnepenavi Kposi.
[laiieHTH MOBHHHI IPOJOBKYBATH BHKOPUCTOBYBATH BIAMOBi/HI 3ano0iXKHI 3aX01H s 3arnobiraHHs

nepeaadi BIJI-indexuii.

Jonomisicni pevosunu:

AbGakasipy cyabdar, 20 Mr/MI, PO3YMH  OpaibHMA.  MICTHTH MeTuanaparizipokcubenzoar i
MpOMi/INapariAPOKCHOEH30aT, SIKi MOXKYTb CIIPMUMHUTH AJIEPriuHy PeaKiliio (MOKINBO, BIICTPOYEHY).

Abakasipy cynbdar, 20 Mr/mMa, po3unH OpajibHUid, MicTHTh copOit. [lauienTn 3 PiAKICHUMH CNaJKOBUMH
pOGIEMaMH HENlePeHOCHMOCTI (PYKTO3M MOXKYTh BiTUyBaTH CHMITOMH HENEPEHOCHMOCTI.

4.5 Bsaemopisi 3 iIHITHMH JiKapCHLKHMH 3ac06aMi Ta iHIII BUAH B3a€MOJiH

3rigHO 3 EKCIepPUMMEHTAIbHMMHM [aHMMH in Vilro Ta 3arajlbHOBIIOMMMHM MeEXaHi3MaMH mMeTabomi3My
abakaBipy, noTeHuian moxo orocepeakoBanux P450 Bsaemonii 3 iHmMMH JiKapChKUMU 3acobamMu y
abakaBipy HU3bKHA.

[NoTenuiiini inaykTopu depmenTis, Taki sk pudammniims, GpeHobapsditan Ta GeHiToiH, MOXKYTE yepes ix Aito
Ha ypumuHaMdochaT-rmoKypoHinTpaHcdepasy 3HM3UTH KOHLEHTPALIo abakaBipy B Ima3Mi KpOBI.
Beanunna 6yb-aKHX TaKUX €()eKTiB, @ TAKOK IX MOKIMBI KIIHIYHI HAC/IIKH, HeBiIOMI.

Emanoa. MetabonizM abakapipy 3MiHIOETBCS MPH OJJHOUACHOMY NPUHOMI €TaHOIY, 11O NPHU3BOAMTH 10
36inpwenns AUC aGakagipy npudausno na 41%. Lli nokasHuKM He BBAKAIOTH KIIHIYHO 3HaYyLIMMH.
AbakaBip He BIUIMBAE Ha MeTaboJIi3M eTaHoy.

Memadon. Onnouacue 3acTocyBaHHs abakaipy 3011bLIYBAIO Cepe/iHiil cucTeMHUil KIipeHe MeTaloHy Ha
22%, MOXKIMBO, Yepe3 iHAYKHil0 depMeHTiB, 1o MeTabosi3yloTh JiKapehKi 3aco0M. [MauienTty, sKi
OTPUMYIOTh JIIKYBaHH# i3 3aCTOCYBaHHAM MeTaJ0Hy Ta abakapip NoBuHHI OyTH nepeBipeHi Ha HasIBHICTh
CHMITOMIB BiZIMiHM 1 1031 METa/I0Hy MOBHHHI OYTH BiZNOBIIHUM YHHOM CKOPHMIOBaHI.

Pemunoiou. PeTuHOTAHI CrONYKH eNiMiHYIOTBCS 3a JIONOMOrOI0 ajkoroibjeriaporenasu. Bsaemonis 3
abakaBipOM MOJK/IMBA, aJle BOHA HE BUBYAJIACh.

Joninasip i pumonasip. Y (hapMakoKiHETHIHOMY J0CI/IKeHHI cninbhe 3actocysants 600 mr abakasipy
OJMH pa3 B JieHb 3 JoniHasip/putonasip 400/100 Mr 1Ba pasu Ha JieHb NpU3BOAMI0 10 3HMKeHHs AUC
abakasipy B niasmi Ha 32%. KniHiuHa 3HaUMMICTh LILOIO HEBIIIOMA.

Tunpanagip i pumonasip. OJHOYACHE 3aCTOCYBaHHS abaKaBipy | TUNpPaHaBipy + PUTOHABIPY 3MEHIIYE
AUC abakagipy B niasmi npu6an3Ho Ha 40%. Kiiniuna 3HauuMicTh 1bOTO HeBiAOMA.

Pubagipun. Xoua CBiZoLTBa CyrepediuBi, OjHOYacHe 3actocypaHHs abakasipy i pubaBipuny Oyio
MOB'A3aHO i3 3HIKEHOIO BIAMOBI/ULO Ha JikyBaHHsa rematury C npenapatamu, 1O MiCTATh puOaBipuH.
SIkmo 1e MOXiMBO, abakaBip notpidHo 3aminmmti iHwmm HHI3T (sanpuknan, tenogosipom) rnpu
CHiJibHOMY JIiKYBaHHI 3 pudaBIpMHOM.




4.6 3acrocyBaHHs M Yac BariTHOCTI Ta TOAYBAHHS I'DYII0

Bacimuicmo

Jlns abakaBipy He TOBIZOMISIOCH PO NIABMILEHWH PU3MK BPOJUKEHMX Baj (www.apregistry.com).
[Tpote, pusuku 1 mioga He MokHa Bukmouard. JlikyBanns Abakasipy cyabdarom, 20 mr/mi,
PO3YMHOM OpaJbHHM, He CJijl MOYWHATH Mijl Yac BariTHOCTI 4epe3 PU3MK peaxiiii rinep4yTJIHBOCTI Ha
abakagip. [IpoTe, AKIO MaiicHTKa cTac BariTHOMK Mia yac jJikyBanHs Alakasipy cyibdarom, 20 MT/MII,
PO3YMHOM OpaIbHUM, L Teparlis, ska MicTuTh abakasip, Moxke OyTH MpooBKEHa, AKIIO BBAKACTLCA, 11O
KOPHUCTD NepeBaKae pusuK.

TIodysanus epydoio

Abakasip, IMOBIPHO, BUII/ISETBCS Y TPY/IHE MOJIOKO FOYIOUHMX MaTepiB.

ITotouni pexomenpauii 3 BIJI i rpyase BurogoByBanHs (Hanpukaaa 3 BOO3): caia mpoBoauTH
KOHCYJIbTALlii, Mepil Hi’k KOHCY/IbTYBaTH NaLICHTIB 3 1aHOTO MUTAHHS.

Kpairii BapianTH MOXKYTb Bipi3HATHCS B 3aJIEKHOCTI BiJl MICLEBHX YMOB.

4.7 BnuMB Ha 3JaTHICTH KepyBaTH TPAHCIOPTHUMH 3acobamu a0o npauoBaTH 3 IHUIHMH
ABTOMATH30BAHUMH CHCTEMaMH

Hiskux J0CHiKeHb MO0 BIUIMBY Ha 3/aTHICTh YNPABISTH | BUKOPUCTOBYBAaTH MAallMHU He ovyio
) -

BHKOHaHO.
Ipote, KimiHiuuuii cran nauienta i npodinb HebGaxawux peakuiii Abakasipy cynbsdary, 20 Mr/mi,
PO3YMHY OpanbHOTO, CiJi MarTW Ha yBasi NpH O3S/ MUTaHHs MNPO 3/aTHICTH naiieHra KepyBaTu
aBTOMOO1/1eM abo NpaloBaTh 3 MeXaHi3MaMH.

4.8 IloGiuni peakuii

IinepuyTauBicTs 10 abakaBipy (AMB. TaKOXK po3ain 4.4):
V KiiHiuHMX gocaimkeHHsx y 3.4% nauientis 3 neratueHnm no HLA-B*5701 cratycom, ski npuitvaiy
abakaBip, pO3BHHYJIHCH peakllii rinepyyTIuBOCTI.

Jlesiki 3 muMx peakuiii rinepuyTaMBocti OyiM HeGe3NEUHUMM JUIS JKMTTS 1 NPU3BEIH O JIETAIbHOro
pesynbTaTy, He3BaKalo4W Ha NPUIHATTA 3an00DKHMX 3aXO/iB (AMB. TaKOX posmin 4.4). Lli peakuii
XapaKTepU3YIOThCs TI0ABOKO CMMITTOMIB, 110 CBiA4YaTh MPO MOTiOPraHHi ypaKeHHs.

Maifke BCi NalieHTH, Yy SKMX PO3BMBAIOTHCS peakilii rinepuyTIMBOCTI, MaTUMyTh JHMXOMaHKY 1/ado
BUCHNaHHs (3a3BUuaii Makyjonanyibo3He abo y BUMIISAL KPONMB'SAHKHM), SIK 4aCTHHY CHHIPOMY, OJHaK
peakuii BiA0yBatoThes 1 63 BUCHITY 200 JIMXOMaHKH.

O3HaK¥ Ta CUMITOMM peakilii rinepuyTiuBocTi nepepaxoBaHi Hwk4ye. Boun Oynm izentudikosani abo
MPOTATOM KJIiHIYHMX A0C/iKeHb abo micaspeecTpatiiinoro 3actocyBatts. Ti, 10 BHHUKAIX 3 4ACTOTOK
nouan 10 %, BUaizIeH] y TEKCTi KUPHUM WIPHPTOM.

3 60Ky wiKipu
Bucunauus (3a3Bu4aii MaKysonanyJjbo3He ado y BUTAAl KPOITUB AHKH)

3 boxy mpasnozo mpaxmy
Hypnora, 6.a10BanHsl, giapesi, 6011 B sKUBOTI, BUPA3KH B POTi

3 60Ky duxanbHOi cucmemu J 7 - "z
. . ) [ = | i | F“' P
3aauuka, kanelb, 0116 y ropii, AMCTPEC-CUHPOM Y JIOPOCINX, AnXanbHa H {gmyl\qg‘;,, ,J = Lesds
8 AL @A) A A % |
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Pizne
IIponacHuusi, 3arajJbMOBAaHICTb, HE3AY/KaHHS, HaGpak, nimdaneHonaris, aprepianbHa TiNoOTEH3is,

KOH IOHKTHBIT, aHadinakcis.

3 OOKy Hepeo6oi cucmemu
[osoBuwmii 6iib, napectesii

I'emamonoziuni pearyii
Jlimdonenis

3 60Ky newinku/niouwyHKo6oI 3a103u
[igBuuiennii piBeHb NOKA3HHKIB (YHKUIOHAJILHHX MEYiHKOBHX TECTiB, TIeNaTuT, TNedyiHKoBa
HEJIOCTATHICTh

3 6OKY KicmKo60-M 530601 cucmemu
Miaurisi, TOOMHOKI BUMAAKH MioJli3y, apTpasris, MiABULIEHHS PiBHsA KpeaTHHPOChOKiHa3H

3 60Ky cevoBuOLbHOT cucmemu
[TizBKIIEHHS PiBHS KpeaTHHIHY, HUPKOBA HEOCTATHICTh

Ipo Bucunanus (81% nporu 67% BIANOBIZAHO) i IUTYHKOBO-KHIIKOBI NPOSIBH (70% npotu 54%
Bi/INOBI/IHO) YacTile MOBIIOMIISITH Y AiTell Y NOPIBHAHHI 3 JIOPOCIUMHU.

Y JesKMX NaLieHTiB 3 peakuisMu rinepuyTIMBOCTI CHIOYATKY MiI03PIOBAIM FACTPOSHTEPHUTH, PECTIiPAaTOPHI
3aXBOpIOBaHHS (ITHEBMOHisl, OpoHXIT, ¢apuHrit) abo rpunonoaibHi 3axsopioanHs. Llg 3aTpumka B
JarHOCTHL TiNepuyTIMBOCTI NMpH3Beia A0 NPOIOBKEHHs Teparii abakasipom abo MOHOBJICHHS JIKYBaHHS,
10 MPU3BOAMTH 0 Gijibll TSKKUX peakuiil rinepuyTiuBocti abo cmepti. Takum YHHOM, AiarHO3 peakuii
rinepuyTIHBOCTI 3aBK/M CIliJL PO3IIAJATH [Uls TALIEHTIB, AKi HEIABHO NOYANM NiKyBaHHs abakaBipoM i sKi
BUSABJISIOTH CHMITTOMM LIUX 3aXBOPIOBAHb.

CHMITOMH 3a3BUYal 3 SBJISIOTHCA MPOTATOM NEPIIMX LIECTH THXKHIB (cepe/niii uac nouarky — 11 1i6) Bix
rnovaTky JikyBaHHs abakasipom. PeTesibHe MeaMUHE CIIOCTEPEKEHHS HEOOXiAHE MPOTArOM NEepLInX JBOX
MICALLIB 3 KOHCYJIbTALIAMHU KOJKHI JBa THHKHI.

Hy0 BHCJIOBICHO TIPUITYIICHHSA, 110 NepepHBYACTa Tepartisi MOXKe 301IbUINTH PU3HK PO3BUTKY KIIHIYHO
3HAuyLMX peakuiii rinepuyrausocti. OTKe, NALIEHTH MOBHUHHI OYyTH TONEPE/UKEHI MPO BakKIUBICTH
perysipHoro BiKMBaHHs adakasipy.

Pe3yibTaTtom MOHOBIEHHs JiKyBaHHs abakaBipoM Micls peakuil rinepyyT/AMBOCTI € LIBUIKE MOBEPHEHHS
CHMITOMIB TPOTAroM rojuH. Lle moBepHeHHs 3a3BHyYail € OiMbLI THKKMM, HiXK NEPBUHHA PEakLlis, 1 Moxe
BKJIIOUATH apTepiajibHy FiNOTEeH3i10, 10 3arpoXkye KUTTIO, Ta cMepTh. Hesanexno Bix ix HLA-B*5701
cTaTycy, NalieHTH, Y SIKHX PO3BHBAlOTbCA i peakuil rinmepyyTJnBOCTI, MOBHHHI NPHIHHHTH
3actocyBannsi AGakapipy cyabdary, 20 Mr/mi, po3uHHY OpadbHOIO0, i HIKOJAM He NOBHHHI
MOHOBIIOBATH JiKyRaHHA AGakasipy cyabdpartom, 20 Mr/mi, po3ynHOM 0pajibHHM, 200 Oy/ab-sIKHM
IHILMM JIiKapChbKHM 3ac000M, 10 MiCTHTL abakasip.

Peakuii rinepuyyTauBocTi BiAOy/mcs micisi MOHOB/IEHHS JIiKyBaHHA a0akaBipom y NauieHTis, siKi
MaJH TIILKH OJIHH 3 KJIOYOBHX CHMITOMIB MiABHINEHOT YYTJHBOCTI 0 NPHIHHEHHS BXKHBAHHS
abakapipy. HaiiGiibn nomMpeHnM i30JbOBAHHM CHMITOMOM peakuii rinepuyrausocti Gyio
BHCHIIAHHS HA WIKIpI.

Y ayxke pUIKICHMX BHNAJAKax peal\*ui'l' rincpqy'rmmocﬁ OyJI0 3apeccTpOBaHO Yy MALICHTIB, sIKi
BiIHOBHJIN Tepaniio, i IKi He MAJIH HISIKUX NONepeIHIX CHMITOMIB peakuii rinepuyrTJanBocTi.

B 000x Bunaakax, iKio NpuiHATO pillleHHs PO MOHOBJIEHHS .rmcynalmﬂ aﬁauampom) € noBuHHO
OyTH 3p00JIeHO B yMOBAX, KOJIH MeIHYHA J0II0OMOra JIErKo J0CTYITHA.




Jlns GaraThoX iHIIMX NOGIYHMX peakiiii 3aiMINAEThCA He3 SCOBaHMM, IOB’si3aHI BOHM 3 MPHHOMOM
abakasipy uM 3 iHIIMMM Npenapatamu, siKi 3acTOCOBYIOThCs Juis JjikyBanus BlJl-indexuiii, abo e
pe3yJIbTAaTOM 3aXBOPIOBAHHS.

Barato 3 HaBeleHMX HIKYE CHMITOMIB (Hy10Ta, OJIIOBAaHHS, jiapes, NMPOMAcHULS, 3arajibMOBaHICTb,
BHCHIAHHS) BHHMKAIOTH YacTO SIK CKIajoBa YacTHHA peakuii rinepuyrnuBocTi Ha abakasip. Takum
YHHOM, MAILiCHTIB 3 OyIb-SKMM 3 LMX CHMITOMIB CIiJ PETeIbHO OOCTEXKMTH Ha HASBHICTh peakLii
rinepuyTauBocTi. Ko NikyBaHHs abakaBipom GyJI0 NPHITMHEHO Y MALliCHTIB Yepes BiAuyTTs OyaAb-5KOro
OHOrO 3 LMX CHUMIITOMIB, i MPUIHATO pillleHHs NPO MOHOBJIEHHS Tepamnil mpenapartamu, sKi MICTAThH
abakapip, CJIi/l MaTH Ha yBa3i MOXIMBICTH peakuiii rinepuyyTaMBOCTI. i MOTPIOHO YBaXKHO CTEKHUTH 3a
0O3HAKAMM | CHMITOMHM LMX nauieHTiB (amB. posain 4.4.). TloBigoMisiock Npo MOOJMHOKI BHNAIKK
noniMopdHoT eputemu, cunapomy Criserca-/KOHCOHA | TOKCHYHOTO €MiJiepMaibHOIO HEKPOI3Y, SIKILO
He MOXkHa OyJl0 BMKIIOUMTH HasBHICTH peakuil rimepuyyTauBocTi 10 abakapipy. Y TaKuX BHMNajKax
3aCTOCYBAHHS Npenapary, o MiCTHTb abakaBip, CITiJL OCTATOYHO NPHIIMHUTH.

Hactynui Hopmu Oyam BUKOpMCTaHi juis Kiacudikauii noGiyHmux peakuiit: ayxe uyacro (=1/10), gacto
(=1/100, <1/10), mewacto (>1/1000, <1/100), piako (>1/10000, <1/1000) ayxe piako (<1/10000),
HEBIZIOMO (YACTOTY HE MOKHA OLIIHMTH 33 HAABHUMH JIAHUMH).

3 foky meTaboi3My | TpaBJIeHHS

Yacmo. aHOpeKcis

Hegioomo: ninonuctpodisi, rinepTpuriinepuaemis, rinepxoaecTepuHeMis, pe3sUCTEHTHICTh 10 iHCYIiHY,
rinepriuikemis Ta TrinepiakTaTeMis, JaKTOalWI03, SAK MPaBUIO, IOB'A3aHI 3 BAXKKOIO
rernaToMerai€io i J)KUPOBOIO AUCTPODIEIO NEUiHKH.

3 DOKY KICTKOBO-M'130BOI Ta CIIOJIYYHOT TKAHWHU:
Hegidonmo: ocTeonekpos.

3 DOKY HEpPBOBOI CUCTEMH
Yacmo: roJoBHUH 011k,

3 DOKY TPaBHOIO TPaKTy
Yacmo: nyjota, 0110BaHHs, Aiapes
Pioko: naHkpeaTur.

3 DOKy WIKIpH Ta NIANKIPHOT TKAHUHH

Hacmo: Bucunanus
Jlyarce pioxo: nonimopdHa epurema, cunpom CriBeHca-JIKOHCOHA | TOKCHUHUIA eniiepMaIbHUA HEKPOTi3.

3aralibHi po3iaan
Yacmo. NponacHulls, 3arajibMOBaHICTh, Bi14YTTA BTOMH

Hegioomo: cMHIPOM IMYHHOIO BiJIHOBJIEHHS.

3miHM 1a00paTOPHUX MOKA3HUKIB
V KOHTPOJILOBAHUX KJIIHIYHMX JOCJIPKEHHAX 3MiHM y 1a00paTOpHUX NOKa3HUKax, MOB'A3aHi 3 JIKYBaHHAM
abakaBipoM, BUHMKaIM He4yacTo, 0e3 Oy/Ab-sKMX BIAMIHHOCTEH Y 4acTOTi iX BUHMKHEHHs MK Ipymnoio

==,

MaLieHTIB, sKi JiKyBaaIuch abakaBipoM, i KOHTPOJILHOKO FPYIIOH0. P

JIuB. Takox po3uin 4.4.
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4.9 IlepenosyBanns

TTin uac KIiHIYHKUX J0CTIDKeHb 3aCTOCOBYBajach 0JHOpa3oBa Jo3a abakasipy a0 1200 mr i n00oBa 103a
n0 1800 Mr (ToGTO JBi-TpM HOpPMajbHi J103M JUIS JOPOCIMX) JOPOCIMM  TAUli€HTaM. Koauux
HecroliBaHuX 10GiuHMX edeKTiB MpH 1bOMY HE CIOCTepiranock. Y pasi nepeaosyBaHHs MALLEHT Mac
nepebyBaTH Miji peTENbHUM HAIJIAAOM JUIS BHSBICHHS CUMNTOMIB TOKCHYHOCTI (JIMB. poszain 4.8), npu
HEOOXIIHOCTI CJIijl 3aCTOCOBYBATH CTAHAAPTHY MiATpUMYylouy Teparito. LLIBHaKicTh BUaaienis abakasipy
3a JI0MOMOr0I0 reMOoJliai3y HH3bKa.

5.  ®APMAKOJIOI'TYHI BJJACTHUBOCTI
5.1 ®apmakoaHHAMI4HI BJIACTHBOCTI
dapMaKoTepanesTHUHa Ipyna: HyKIeo3na i iHriGiTopy 380poTHOT TpanckpunTasu, kox ATX: JOSAF06

Mexanizm 0ii: AGakasip — ue HI3T. Bin e cenexrusuum inribiropom BLJI-1 i BIJI-2. Abakasip
MeTaGoi3yeThesi BHYTPILIHBOKIITHHHO 10 AKTHBHOI CKnanoBoi — kapGosipy S'-tpudocdar (TD).
JlocnikeHHs in vifro TOKa3ajW, WO MeXaHi3M Horo il no BiAHOMEHHIO [0 BIJI € inribyBaHHAM
dbepmenty 3BopoTHOT TpaHckpunTasi BIJI, 110 npu3BoauTh 10 0OpUBY JIaHLIOTA i MEPEPUBAHHS LMKIY
BipyCHOT peruiikauii.

Kniniuna eghexmuenicms.:

Jopocni:

V I0pOCIMX NMALiE€HTIB, MOTEPEIHBO HElIKOBAaHUX aHTUPETPOBIPYCHOIO Tepalli€elo, aki orpumysain 300 mr
abakasipy 1Biui Ha 06y pa3oM 3 JamiByMHOM i edaBipeHiiem, yacTka XxBopux 3 nuasmu PHK BLI-1 <50
Komiii/mi Ha 48 TwkHI ckinana 70%, 3a 3ayMOM 10 3aJ0BOJICHHS aHaji3y. byso nokasaHo, 1o pexum
n03yBaHHs abakapipy 600 Mr 0JMH pa3 Ha JeHb He NOCTynaeThest pexumy 1o 300 Mr /Ba pasu Ha JeHb y
HEJIIKOBAHMX, a TAKOXK Yy MAIli€HTIB 3 MOMIPHHM JIOCBIZIOM JIiKYBaHHS.

Xoua KiiHiuHy repeBary aGakasipy, FOJOBHHM YHHOM, 0YJI0 POJIEMOHCTPOBAHO B MOEAHAHHI 3 JIAMIBYIMHOM Ta
3U0BYIMHOM, LI MOTPIHHMHA HYKIEO3UIHMI PekiM Giblie HE PEKOMEH/IYETECA B SIKOCTI KPAlIoro BapiaHTa
JKyBaHHS, Yepe3 HU3bKY eeKTMBHICTh Y MOPIBHSHHI 3 PEKMMAMH, Ki MICTATh HEHYKICO3MHI iHriOiTOpH
3BopoTHOi Tpanckpurrasy (HHI3T) abo inriGitopu nporeasu (L) (auB. posin 4.4).

Hitu:

Cepexn 45 jiTeii, nonepe/iHb0 HENKOBAHWX aHTHPETPOBIPYCHOIO Tepariieio, y Biui Bia 3 Micsuis 10 16
POKiB, siKi OTPUMYIOTH abaKaBip/1amiByanH B KomOiHauii 3 HendiHaBipoM (3a BUHATKOM 6 nauieHTiB, sKi
OTpUMYBaJIM TilbkK NOABiHHY KomGinauito HI3T), 56% majiu piBeHb BipycHOro HaBanTakeHHs <50 koniii
micns 48 TwknHiB JaikyBanHa. Cepen 43 nauienTiB, sKi OTpUMYIOTh abakaBip/3UAOBYAMH B KoMOiHauUil 3
HendinapipoM (3a BUHATKOM 12 nauieHTiB, sKi OTPUMYBaM TinbkM moasilHy kombinauiro HI3T), 44%
Manu piBeHb BipyCHOro HaBaHTaxkeHHs <50 konii/mi yepes 48 THIHKHIB.

Pesucmenmnicmo:

V KJII0OYOBMX KITIHIYHHX BUNPOOYBaHHAX HaiiGi/Ib MOIIMPEHOKO MYTALIi€l0, AKi BAHUKAIOTH Y MALI€HTIB 3
HEBJIAYEIO JIIKYBaHHS PEKMUMOM, 110 MicTUTh abakasip (B Tomy uuchi i namiByaun) 6ys M184V/I. Inwi
KJIIOYOBI MyTallii, 10 3'ABJAIOTBCA, X0ua i 3HAYHO piawe, BKMOYaTh B cebe L74V i K65R. Konu
BinOyBaeThes pasom 3 MI84V/I, Gyap-ska 3 WMX MyTaiiii iCTOTHO 3HWXKYe aKTHBHICTh abakasipy.
Ipucythict M184V 3 K65R npH3BOAMTL /10 TEPEXpecHOl PE3UCTEHTHOCTI Mik abakaBipoM,
TeHO(OBIpOM, AMAaHO3MHOM 1 namiByauHy, i MI184V 3 L74V  npusBoante 10 Me€pexXpecHol
PE3UCTEHTHOCTI Mik abakaBipoM, AMAAHO3WHOM Ta jamiBynuHom. Ille oana Buzinena Mmyrauis, ska
3HWKYE aKTHBHicTH abakasipy, € Y115F. Xoua TAM (M41L, D67N / G, K70R, L210W, T215F /'Y,
K219E / Q / N / R), six npaBuio, He Oynu BiaiOpani npu HeBiayi JiKyBaHHA PEKHMOM, IO MiCTHThH
abakaBip, 3a BiJICYTHOCTI aHAJIOTiB TUMiIMHY, HasBHICTb ABOX abo Ginbwie pasom 3 M184V no3BoauTsb
ICTOTHO 3HM3UTH aKTHBHICTh abakasipy. KpiM Toro, 69 npukpinieHui=KoMIpekc abo myTauis Q151M

BMKJIMKA€ BUCOKMI piBeHb CTIMKOCTI 10 abakagipy. 7
R
A
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5.2 ®apMakoKiHEeTHYHI BJIACTHBOCTI

Abcopoyis

AGakaBip IIBMAKO BCMOKTYETBCA TiC/Is TMepopanbHOrO BBefeHHA. AGcomorna Gi0A0CTyMHICTD
repopajbHOro abakasipy y J0POCIUX CTAHOBUTH 0J1M3bKO 83%.

dapMakoKiHEeTHYHI JIaHi He JOCTYMHi s Abakaipy cyibgary 20 Mr/mi, po3duHy OpaibHOro, OJHAK
BiH PO3IMIAAACTLCS AK AKICHO, TaK i KilbKICHO, 1O CYTi, Takuil xke, sAK 3iareH, po3unH opanbHuii, 20 MI/MII
(GlaxoSmithKline).

I’ka 3aTpuMyBaia BCMOKTYBaHHs i 3HMKYBaIa Cha, Al HE BIUIMBAJA HA 3arajibHi KOHLEHTpALi B rjasmi
(AUC). Tomy Abakasipy cynbdary 20 Mr/mi1, po3urH opalbHHiA, MOXkHa NpuiitMaTH 3 ixero abo Oes.

Posnodin

Ilicns BHYTPilIHLOBEHHOrO BBEJEHHS, BUpaxeHHd 006'em posnoxiny Oy npubauszHo 0.8 a/kr. Ilpu
3aCTOCYBaHHI Y TepaneBTHUHMX J103aX piBeHb 3B’ s3yBaHHs 3 OilkaMu cTaHOBUTH ~ 49%. JloCaiuKEHHS Y
BlJl-inikoBanux nauieHTiB MoKa3ajiy rapHe NMPOHUKHEHHs abakaBipy B CnMHHOMO3KOBY pianny (CSF),
i3 cnispigHowmenusimM CSF po muasmu AUC mixk 30 10 44%.

Memabonizm

AGaxaBip nijyiaeThes IepBUHHOMY MeTaboli3My y NeyiHil, MeHII HiK 2 % NpHAHATOT 1031 BUBOANTHCH
y  He3MmiHeHoMy cTaHi HupkamM. OCHOBHMMM  wIsXamu — MeTabodi3My Yy JIIOJMHM €
aJIKOTOJIB/IETi IPOreHi3allist 1 MIIOKypOHi3aLlis 3 OTPUMAaHHAM 5'-KapOOHOBOT KMCIOTH Ta 5'-IIIOKYPOHIY,
Ha Y4acTKy AKMX rpunajaae 61u3pko 66% Bijl BBEJICHOT 103H.

Buseoenns

Cepenniii uac HaniBBuBeJeHHs abakaBipy cTaHoBMTH 1.5 roamuu. CyTreBoi akymynsiii micis
GaratopasoBoro npuiiomy abakapipy y ao03i 300 mr 2 pasu Ha 100y He BiaOyBaeThes. BusejeHHs
abaxapipy Bi0yBaeThLCA yepe3 MeTabo1i3M MediHKH 3 MOJANBIIO eKCKPeLli€io MeTaboJIiTiB B OCHOBHOMY
i3 ceyero. MerabouniTh Ta abakaBip y HE3MIHEHOMY CTaHi Y KiIbKOCTI NpUOIM3HO 83 % NpUiHATOT 1030
BUBOJIATLCA HUpKaMu. Pelta BUBOAATHCS 3 (heKalisMu.

BHyTpilHbOKIITHHHA (hapMaKOKiHETHKA

Y nocnimkenni 20 BlJI-indikoBaHuX J0pOC/IUX MALLE€HTIB, AKi oTpuMyioTh abakasip 300 Mr 1Ba pasu Ha
JIeHb, Micis NPUAHATTS TibKK oHiel a03u 300 Mr 3a 24 roauMHu 10 nepioiy B3ATTs Npod, cepeiHe
reoMeTpuuHe KiHLIEBOTO Mepiojly BHYTPILIHBOKIITUHHOrO HariBBHUBEIEHHS KapOosipy-Tpudocdary B
crauionapHiii  ¢asi cranoputs 20,6 TrOAMH, B TIOPIBHAHHI 3 CEpPEAHIM TI'EOMETPUYHHUM MEpiojy
HalliBBUBeAEHHs abakaBipy 3 I1UIa3MHM, $KE CTaHOBWJIO B JAHOMY JOCHiUKeHHI 2.0 roamnun. VY
nepexpecHomy jgocnijkenni y 27 BUI-indikoBaHMX nNawieHTiB BHYTPILIHBOKIITHHHI  €KCNO3MLIT
kapOoBipy-Tpudochary Oyau Buine Ais pexxumy abakasip 600 mr oaun pas Ha neHb (AUCy s + 32 %,
Crmax24ss T 99 % i Cirough + 18 %) B nopiBHsiHHI 3 pexkumom 300 Mr 1Ba pasu Ha JeHb. Y LIJOMY, Li JaHi
MiZATPUMYIOTH BHKOpUcTaHHs abakaBipy 600 Mr oauH pa3 Ha aeHb Aas JikyBanns BlJI-indikoBanunx
JIOPOC/IMX MAlliEHTIB.

Ocobauei epynu

Ilevinkoéa nedocmammuicmy.  AGakaBip  MiAZAETBCS — MEPBUHHOMY  MeraboisMy y  neyiHIi.
MdapmakokiHeTHka abakagipy Oyjia BUBYEHA y NMALEHTIB 3 JErKMMH NMEYiHKOBUMM MopyleHHs MU (5-6 3a
mkanor Yaina — I110), aki npuitmanu paszoBy ao3y 600 mr. PesynbraT J0CHIKEHHS MOKa3alu, 110
Oyno cepeate 30inbenns B 1,89 pasu AUC abakasipy i 1,58 pasu nepioay HaniBBuBeaeHHs. JKoaHux
pekoMeH/aliif 110/10 KOpUIyBaHHS J03YBaHHA HE MOJKHA HajJaTv JUlsd JaHol rpyrm NalieHTiB yepes
lCTOTHy MlHHHBICTb cxcnomuu aﬁafcampy 2

(. po3ainu 4.2 Ta 4.4).
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Huproea nedocmamuicmsy. GapMaKoKiHeTHKa abakaBipy y Nali€HTIB 3 TEPMiHAJIBHOKO CTaJi€EI0 HUPKOBOI
HEJIOCTATHOCTI AHAIOriYHA MalieHTaM 3 HOPManbHOW (YyHKLi€l HUpoK. Tomy He noTpiGHO HIAKOro
3HMKEHHs 1031 Y NALIEHTIB 3 TOPYICHHAM QYHKLIT HUPOK.

Jlimu. AbakaBip WBHAKO i 106pe BCMOKTYEThCS 3 MEPOPATIBHONO PO3YMHY MPH 3aCTOCYBaHHi AITAM.
3aranbHi (papMaKoKiHETHUHI NapaMeTpH y AiTeil MOXKHA NOPIBHATH 3 IOPOCIIUMH, 3 OLIBLIOK0 MIHJIMBICTIO
KOHLIEHTpaLii B nna3Mi Kposi. PekoMen/10BaHa J103a JUlA JiTeil y Biui 10 16 pokiB (3 Macoio Tina MeHue
37.5 Kr) CTAHOBHMTH 8 MI/KT /IBa pasu Ha jeHb. Lle 3a0e3nedunth TPOXM BHILY CEPEIHIO KOHIEHTPAIIO B
[1asMi y JiTeid, rapaHTyiouH, o GibicTh 10CATHE TePaneBTHYHOT KOHLEHTpaLlii, ekBiBajeHTHOT 300 Mr
J1Ba Pasu Ha JIeHb Y JOPOCIIHX.

Jlo3yBaHHs B 3aJ€XKHOCTI BiJ Macu Tina PEKOMEHIyeTbcsA JUis abakaBipy Hacamnepei Ha OCHOBI
dapMaKOKiHETHYHOro MOJe/IOBaHHs. Bibll BUCOKI ekcrnosuilii abakasipy MOXKYTb BUHMKATH Y JEAKHMX
neiaTPHYHUX XBOPUX, TaK K TOYHOIO J03yBaHHS HE MOMKHA JOCATHYTH 3 LIMM MiAX0JA0M. TakuM YNHOM,
3a JAiTHMH TOTPIOHO YBaXKHO CTEKHTH 1100 TOKCHYHOCTI abakaBipy (auB. po3/ia 4.2).

[cHye HEJOCTaTHBO JaHMX, 00 PEKOMEHAYBAaTH BMKOPMCTaHHs abakaBipy y AiTed MOJOJMIMX IIECTH
THIKHIB.

Iayicumu nimuvozo 6ixky: hapMakokiHeTHKa abakaBipy He BMBYAiach y NMAL€HTIB JITHBOTO BIKY (MOHA.
65 pokiB).

5.3 JlokxiniuHi gaHi 3 6e3neKH

AGakaBip He BUABIIAB MyTareHHOCTI B GakTepiaqbHUX TecTax, ajae NoKa3aB aKTHBHICTH B in vilro TecTax
XPOMOCOMHHMX abepauiii y niMdounTax MoAMHH, TIMPOMH MULI, @ TAKOK i1 vivo y MIKpOsiIepHOMY
tecti. L{i pe3ynsTaTn cBijuaTh nmpo Te, 10 abakapip Mae cnadKy 3/aTHICTh COPHUMHSATH MOLIKOJUKEHHS
XPOMOCOM, 5K in Vilro, TaK i in vivo Npn BUCOKMX KOHLEHTPALLiAX.

3a IaHMMHM JOCTI/UKEHHS KaHIePOreHe3y Ha MMIIAX i Lypax, MpH NepopaibHOMY 3aCTOCYBaHHI abakaBipy
crioctepiranocs 36iIblIeHHs BUNAAKIB MOABK 3JI0AKICHUX 1 J00pOAKICHUX MyXJMH. 3N0SKICHI MyXJIHHH
BHHHUKANMM y MPENyLiliHUX 3a/103ax caMIliB i 3a103aX KIiTopa caMoK 000X BHAIB, i y LLypiB B A TOBUHIH
3a/1031 CaMILiB 1 MeYiHLi, CEYOBOMY MiXypi, TiMpaTHUHKUX By3aX 1 MMiJl LIKIPOIO Y CaMOK.

CHCTeMHa eKCIO3MLs Ha PiBHI BIACYTHOCTI epekTy y Muiieil i uypis Oyia ekBiBaleHTHOW Bia 3 10 7
pa3iB CHCTEMHOT €KCMO3MUii Ha OpraHiam JIOJAMHM Mij yac Tepanii. ¥ TOH yac sAK KaHLEPOreHHHH
MOTEHI1a]l B OpraHi3Mil JIKOJWHHU HEBIZIOMHH, U1 JdHI CBIAYAaThL Npo TEC, 1110 MOTEH1IHHA KJIIHIYHA KOPHCTB
BiJI 3aCTOCYBaHHs Npenapary rnepeBaxac KaHUEpOreHHUH PU3UK Y JIIOJIMHH.

V JOKIHIYHMX TOKCHKOJONIYHHMX JOCHI/UKEHHAX Oylno [oKa3aHo, WO TNpH JiKyBaHHI abakaBipoM
36ibyeThCA Maca MeyiHku y uiypiB i maen. KiiHiuna 3HauumicTh uboro Hesigoma. Hemae Hiskux
JI0Ka3iB 3 KJIIHIYHUX JOCIiKEHb, 1110 adaKaBip € renaroTOKCHYHUM.

ITomipHa AereHepallis Miokapaa B cepili MHILeii i LiypiB crnoctepiranach micis BBeJeHHs abakaBipy
MpOTAroM ABOX pokis. CHcTeMHi ekcro3uuii Oymu expiBasenTHi Big 7 10 24 pasis Oiibiui 3a O4iKyBaHy
CHCTEMHY €KCHO3MLiI0 B OpraHi3Mi 110anHu. He BCTaHOBIEHO KJAiHIYHOT 3Ha4yLIOCTI LIMX JaHHX.

V 1ocaifkeHHAX penpojyKTHBHOI TOKCHMYHOCTI 3MEHILIEHa Maca Tija njoja, HaOpsK Mjioja, a Takox
30iNbIIEHHS  CKEJETHMX  Bapialiit/opoKiB  PO3BMTKY, paHHI  BHYTpIIIHBOMATKOBI ~ cMepTi i
MEpPTBOHAPO/IKEHHS! CIIOCTEPIraiucs y 1ypiB, ajne He Y KpoauKiB. JKoAHOro BUCHOBKY HE MOXHA 3pOOUTH
110/10 TEPATOreHHOTo MoTeHIiany abakaBipy yepes 110 eMOpiOH-3apO/IKOBY TOKCHYHICTb.

Jlocaimkenns (GepTHIBLHOCTI y LIYpiB MOKa3aio, o adakaBip He Mac HiAKOIQ BIUIMBY Ha (EPTHUIBHICTH
40JI0BiKiB 200 KiHOK. :
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6. DAPMAIEBTHYHA IHOOPMAIIA

6.1 JlonomizHi pe4OBHHH
Apomaruzatop 6aHaHOBHH
Kucnora numonHa
Merunnapariapokcudenzoar
[TponinnapariapokcudeHzoar
[Iponinenraikons

Bosa ounuena

CaxapuH HaTpiio

Hatpito umtpar

Cop0iTy po34uH, 1110 He KPUCTAI3YETHCS
ApoMaTH3aTop NOTYHHYHHIH.

6.2 OcHOBHI BHIAJKH HECYMiCHOCTI
He 3acrocoryeThcs.

6.3 Tepmin npuaaTHocTi
36 micAuiB

He BUKOpHCTOBYIiTE PO3UHH OpajibHUii yepes 28 JIHIB Micas NepLIoro BIAKPUTTS (lakoHa.

6.4 Ocobausi 3an00ixHi 3ax01n npu 30epiranxi
He 36epiraru Buie 30°C.

6.5 Tun Ta BMicT NepBUHHOT YIIAKOBKH

®nakoH 3 nogieTuneny Bucokoi winbHocTi (HDPE) (250 M), 3akpuTuii 28 MM MJIACTUKOBOK  KPHILIKOKO
3 dyHKUi€lo 3axucTy Bia giteil, abo 3 imaykuiiino 3akynopenoto Bkaaakoio (FSE), abo Bknaaxoio 3i
criigenoro nojieruneny. ®nakon mictuth 240 Ma (20 mr abakagipy/mi) pozuuny. 10 mu wmnpun s
MepopasbHOro AO3yBaHHs i MI1aCTHKOBHI ajganTep A1s (iakoHa BXOJATh 10 YIIaKOBKH.

6.6 CneuiaiabHi 3ax0an 0e3MeKH NPH MOBOIKEHHI 3 HEBHKOPHCTAHUM JiKaApCbKHM 3acobom abo
BIIXOJaMH JIKapChKOro 3acoby

JHCTPVKLIS JUISL 32CTOCYBAHHS
HInpui 1s mepopanbHOTro JA03YBaHHA, 110 MOCTABJIAETHCS 3 YINAKOBKOK, MAa€ BUKOPHCTOBYBATHCh IS

TOYHOTO BUMipIOBaHHs# 1034. [Ipu noBHOMY 3an0BHEHHI WNPULL MiCTUTB 10 MII po34uHy.

Kpuinky ¢akosa notpioHo 3HATH i HaaiiiHo 36epirat.

[TnactukoBuMii afganTep NoTpiOHO BTUCHYTH B ropJio ¢guiakoHa.

KoBnauok mmnpuua notpibHo 3HATH, a IIMPHUIL H11JIBHO BCTABUTH B aJ1amTep.

@nakoH HEOOXiIHO MePeBEPHYTH JIOTOPH JIHOM.

[TopiueHb Wnpyua ciijl BATAraTH, NMOKKH LINPULL MICTUTHME MOBHY 1103Y.

dnakoH NOTpiOHO MOBEPHYTH Y NMPaBHIILHE MMOJOKEHHS, a WINPULL BAHHATH 3 ajanrepa.

[IInpuir HeoOXiZAHO NOMICTUTH B POT JAUTHHH, PO3TAlIYBaBIIM KiHYMK IIMPHLIA HANpOTH
BHYTPIIIHBOT CTOPOHHM 110KH. [TopiieHb noTpiOHO HATHCKATH NOBUIBLHO, JAI0OYM 4ac MPOKOBTHYTH.
He THUCHITB 3aHaATO CHJILHO Ta HE BIOPCKYHTE B 3a/1HIO YACTHHY ropia, od YHHKHYTH YyIIEHHs.

SOy Ry B

8. Ilnmpuu Ta ajanrtep ciijl peTeibHO BUMHTH YMCTOIO BOJAOIO M JaTi-H@BHICTIO BUCOXHYTH Hepes
n W

HaCcTYIIHUM BHUKOPHCTaHHAM. .f ) e k
9. IlineHo 3akpuiiTe (JaKOH KPULIKOIO.
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Oco0JMBI BUMOTH 111010 €KCTUTyaTaLii BiCyTHi.

Bynb-siki HeBUKOpUCTaHUii penapar abo BMKOpHCTaHi Martepiany noTpibHO YTHII3yBaTH BIJITOBIJAHO J10
MICLICBHX BHMOT.

7.  TNIOCTAYAJIbHHUK

["erepo Jla63 Jlimite,

7-2-A2, I'erepo Kopnopeit
Inpacrpian Ecreiite, Canat Harap
Xaiinepaban-500 018

Annpa llpanem

IHuais

Ten: 91-40-23704923/24/25

dakc: 91-40-23704926, 23714250
Email: Sangeetha.G(@heterodrugs.com

8.  BOO3 HOMEP ITOCHJIAHHSI (ITPOT'PAMA ITPEKBAJII®IKAILIN)

HA493

9.  JIATA IEPIIOI NIPEKBAJII®IKAIII / OHOBJEHHS TPEKBAJII®IKAILIT
1 nucronana 2012

10. JIATA NEPEIJISIIY TEKCTY

JIncronaz 2013. Po3ain 6 oHosnenuii y mortomy 2016.
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JUCTOK-BKJIAJUII 3 IHOOPMAUIECIO JUISI ITAINEHTA:
ITH®OPMAIIIS JIUISI KOPUCTYBAYA

Abakagipy cyabdar, 20 Mr/mi, po3unH opaibHUH
abakaip (y popmi cyabdary)

IpounTaiiTe Bech el JIMCTOK-BKIAANII PeTeIbHO, NPl HiZK BaIla IMTHHA MOYHe npuiMaTH i JIKH.

- 36epiraiite ueit nucTok-pKAaAMII. MOKINBO, BaM J10BEIETHCA NPOYUTATH HOTO 11e pas.

- SIKIIO y Bac € AKi-HeOy/b I0IaTKOBI MUTAHHS, 3BEPHITLCS J10 CBOrO JIiKaps, MEJMUYHOIO NpaliBHHKa
abo ¢apmauesTa.

- Lli nikn 6yno npomucaHo Tinbku Ans Bawoi autuHu. He nepenapaiite ix inwmm. Lle moxe
3aLIKOJUTH M, HABITh AKIIO X CUMNTOMHM TaKi K, K BaLIOT JUTHHH.

- SIKIo Bala JAMTHHA OTpUMYE Oy/b-sKi M00GiuHI e()eKTH, NOrOBOPITE 3 BALIUM JIKapeM, MeJIHYHUM
npauipHukoM a6o dapmauestom. Lle Biioyae B cebe Oyab-siki MOxauBi noGiuHi edextH, He
rnepepaxoBani B JaHoMy iHpopmatiiiHomy mucTky. JuBiThes posiin 4.

PEAKIIII I'ITEPYYTJIMBOCTI

V nauieHtis, aki npuitmaioTh AbakaBipy cyabdar, 20 Mr/mi, po34ynH OpalbHHA, MOXKYTh PO3BHHYTHCA
peaxilii rinepyyTiIMBOCTI (cepiio3Hi anepriuni peakuil) Ha abakasip, sikKi MOKYTbH OyTH 3arpo3JIHBHMH
AN JKHTTA, AKWO JiKyBaHHs AOakaBipy cyiabdarom, 20 mr/mii, pO3u4MHOM OpajibHUM, TPHBAE.
Ha3BuyaiiHo BaKJIMBO MPOUMTATH iHpOpMALio 1po i peakuil B po3aini «Ilonepemkenns i 3ano6ixHi
3aX0/M» B po3diai 2 LbOro JMCTKy-Bkiaauuny. Icnye Ttakoxk IlomepeaikyBaibHa KapTKa, sKa
MicTUTBCS B yrakoBLi AGakaBipy cyibdary, 20 Mr/Mi, po3uMHY OpajibHOro, 100 Haragatd Bawm, i
MEIMYHOMY TepCOHaNy Mpo TinepuyTAuBicTh Ha abakaip. Llio kapTky norpiGHo 3abparu i 30epiratu
BeCh yac npu coOi.

HEI'AI BEPHITLCSI IKAPSI BAIIOT IMTUHN ABO MEJIMYHOI'O NPAIIIBH
332 _1opa/ioio I 1 BAIIA MTHHA OBHHHA NPUIIMHUTH Npuiiom AbGakasi abhary, 20 mr/ma
PO3YHMHY OPAJIBLHOIQ, SIKIIO:
1) y Hboro/uei BUHUK BHcHN Ha mKipi  AbBO
2) y Hboro/Hei BUHHK 0 HH 260 Giibiie cuMnTomis He menme sk i3 IBOX naseaennx Huzkve rpyn
- rapsua
- 3anuiuka, 6ine v ropai abo Kaielb
- Hyjaora abo 6moBanHs, a6o aiapes, ado 0inb y KHUBOTI
- piska ciabkicTs a00 BTOMJIIOBaHICTh, 200 Norase 3arajibHe caMornovyTTs
SKmo Baa AMTHHA NMPUNHMHMNA JikyBaHHs Alakasipy cyiabparom, 20 Mr/mi, po34HHOM OpalbHHUM,
yepes peakuito rinepyytiausocti, BIH/BOHA HE INOBHHHI HIKOJH 3ACTOCOBYBATH
AGakagipy cynbpar, 20 Mr/mi, po3uMH opaibHui, abo Oyab-iKuii iHIIMHA npemapat, WO MICTHTH
abakapip (nanpuknan 3iareH, Kisekca, Tpu3uBip) MOBTOPHO, OCKIJILKH MPOTHArOM KiJILKOX FOAHH Y
BaLIOT IMTHHU MOKE PO3BUHYTHCH HeOe3redHe VISl JKUTTA 3HUKEHHS apTepialbHOTO THCKY ab0 CMepTb.

Y 1bOMY JIHCTKY-BKJIa Ui
1. 1llo Take AGakasipy cyibdar, 20 MI/mi1, PO3UHH OpaIbHUM, i /1 4OTO BIH BUKOPHCTOBYETHCS

2. 1llo BM NOBMHHI 3HATH, MEpII HiK Ballla ANTHHA NpuiiMaTiMe AbakaBipy cyiabgar, 20 Mr/mi, po3ynH
opasbHHMiA AW
SIk npuiimatu Abakasipy cyabdat, 20 Mr/Mi1, po34nH opanbHUAN
MoskinBi nobiuHi peaxuit

Sl 36epiratu AGakagipy cyibgar, 20 Mr/mi1, po3ulH OpabHUii
BmicTt ynakoBku Ta iHLa inpopmauis

oW W
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1. 11O TAKE ABAKABIPY CVIb®AT, 20 MI'/MJI, PO3YHUH OPAJIGHUU, I JJISI YOT'O
BIH BUKOPHCTOBY€TbHCH

ADakaBip HaleKUTb 10 IPyNH NMPOTHUBIPYCHUX MperapaTiB, TaKoXK BIOMHX SK aHTHPETPOBIPYCHI, Mij
Ha3BOIO HYKIeO3WjHi iHriditopu 3BopotHoi TpaHckpunrtazd (HI3T). BoHM BHKOPHCTOBYIOTHCS sl
JIKyBaHHs Bipycy imyHoaediuury oanuu (BLT).

ADakaBip BUKOPUCTOBYETLCS B KOMOIHALIT 3 IHIIMMM aHTUPETPOBIPYCHUMH NpernaparaMu s JIIKYyBaHHs!
BUI-indekuii. Bin 3mMenmye kiabkicts BIJI B opranismi, 1 TpuMae ioro Ha HU3bKoMmy piBHI. Bin Takoxk
30inbiye Kinbkicts CD4 kaitun. CD4-kniTiHM € THNIOM OiMX KpOB'SSHUX KIITHH, SKMH rpae BaXIUBY
poJib B MiATPUMLI 370POBOi iIMYHHOT CHCTEMH, 1106 Aonomortd Gopotucs 3 iHdekuicio. Bianosias Ha
NiKyBaHHs abakaBipoM 3MIHIOETbCS MiXK mnauieHtamu. Jlikap Bamoi AMTHHH ab0 MEAMYHMN MpaliBHHUK
Oyzae KOHTPOIOBaTH ePeKTHBHICTE JIIKYBaHHS.

AbakaBipy cyabdat, 20 Mr/mi1, po3uHH OpaibHUN, MOJKE MOJIMIIMTH CTaH BAlIOl AUTHHH, aje Lie He 3acib
Big BlJI-indexuii. BUJI-indexiis sBise cob0l0 3aXBOPIOBAHHS, SIKE NEPEAAEThCs Yepe3 KOHTAKT 3 KPOB'IO
abo npu cTaTeBOMY KOHTAKTI 3 iH(iKoBaHO moauHoo. [Ipu nikyBanHi Abakasipy cynsdarom, 20 mr/mi,
PO3YMHOM OpalbHUM, He OVJIO MOKa3aHO BUKIKOYEHHs pusuky nepenadi BlJI-indekuii iHmum ocobam
cTaTeBMM LUIAXOM abo 1sxom nepeaaydi kpoi. Tomy BianoBiaHi 3ano®iKHI 3axoau noTpidHO
MPOJOBKYBATH BKUBATH, 11100 HE NepeaaTH BipyC iHIIAM JHO/ISIM.

et npodyxm npusnavenuut 05 eukopucmanus y oimeu. Ingpopmayisn 3 6e3nexu w000 6UKOPUCTNAHHA Y
00pOCIUX MAKOIHC HAOAEMBCA.

2. IO BU IOBHUHHI 3HATH, IEPII HIK BAIIIA JUTHHA TPUMMATHUME
ABAKABIPY CVJIb®AT, 20 MI'/MJI, PO3UUH OPAJIBHUN

Bamiii 1uTHHI He noTpiGHo 1aBaTH AGakaipy cyabgar, 20 Mr/mi1, po3unH opaibHHil, SKII0:

- BIH/BOHA € aepriyHoo (rinepyyTJUBOI0) 10 aKTUBHOT peuoBHHU abakaBip, KU TaKOX BXOJIUTH J10
IHIIMX JTiKapcbKUX 3aco0iB, Hanpukaan, 3iareH, Kisekca i Tpususip.

- BiH/BOHa € anepriyHotro Jio Oy/jb-siKoro iHmoro iHrpejaienta Abakapipy cyiabpary, 20 Mr/mi.
po3uuHy opanbHoro (ame. posain 6, “lUlo AbakaBipy cyiabdar, 20 Mr/mia, po3duH opabHMIi,
MIiCTHUTB )

- BiH / BOHA Ma€ cepito3Hi 3aXBOPIOBAHHS MEUIHKH

onepexaxenns i 3an00ikHi 3aX0a1

Baxnuso, mo06 nikap Bamoi AUTHHY a60 MeAMYHMI MPaLliBHUK 3HAIX NP0 BCI CHMITOMH. HABITh AKILO BU
JlyMaeTe, 110 BoHM He noB's3ani 3 BlJI-indexuiero.

Peaxyii zinepuymausocmi (cepitozni anepeiuni peaxyii)

Y KniHiYHMX BUNPpoOYBaHHAX y npubau3Ho 3-4 Ha koxkHi 100 narieHTiB, siki oTpuMyBaiu abakasip, sKi He
MaloTh reH, HasBauuii HLA-B*5701, possunyaucs peakuii rinepuytivBocti (cepiio3Hi anepriumi
peakuir).

Jlionn 3 reHeTHYHMM BapiaHTOM, HasuBaeMum HLA-B*5701, Ginbm n\jgg_pno MaTHUMYTh peakiii
rinep4yyTiaMBOCTI Ha aoaxamp IpoTe, HaBiTh SKWIO Balla AMTHHA HE Mag: *ramu“’aamam reHa, Bce-Taku

MOXKHA OTPUMATH L0 peakiiio. SKimo BM 3HaeTe, 10 Balla JUTHHA Mﬁ’e\“uen Baplatmq‘g‘.ﬁla 000B'A3KOBO
MOBiJIOMTE Mo 1ie Jikaps abo MeAMYHOro NpaLiBHHKA. T J \%’
4 £ q/V//
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Haii6i/bI NoMmMpEeHNMHU CHMIITOMAMH peaKLii rinepuyTanBoCTi Ha abakaBip € rapsuka i BUCHIT Ha LUKIpI.
[Hwi o3HaKk aG0 CMMIITOMH, SIKi YaCTO CMOCTEPIraloThes, BKIIOYAIOTH HYAOTY, GJI0BaHHs, npoHoc, 6o B
JKMBOTI 1 CHJIBHY BTOMY. IHLII CUMITOMH MOXKYTh BKJIKOYaTH cyrio0oBi abo M'a3oBi Gomi, HaOpsK wiwi,
3aMiIKa, Oib B Topii, Kawenb i rojioBHMi 6inb. [HOAI MOMXKYTh BMHMKATH 3aNajJ€HHA OYeH
(KOH'FOHKTHBIT), BUPA3KH B pOTi a00 HU3LKUH KPOB'THUH THCK.

CHMMITOMH LMX alepriyHux peaxiiii MOXyTh cTaTHcs B OyAb-fKWii yac mia yac JikyBanHs AlakaBipy
cyiabdarom, 20 Mr/mia, po3zunHOM opankHuM. [IpoTe, AKIIO BOHM BHMHMKAIOTh, K TMpPaBWIo, lie
BiZIGYRAETHLCA MPOTATOM NEPIIMX IIECTH THXKHIB JiKyBaHHA. CUMITOMM MOTIPIIYIOTHLCS NPH TIPOJIOBKEHHI
JIKYBaHHS 1| MOXKYTh OyTH HeOe3neuHUM IS KUTTS, AKIIO JiKyBaHHsS TPHUBAE.

HEI'AMHO 3BEPHITHCSI JIO JIKAPSI BAIIIOI IMTHHU ABO MEIMYHOT'O NPAILIBHUKA
3a_10pAJI0K0_MPO_T€., YHU BiH/BOHA NOBHHHI NPUNHHHUTH npuiiom AdakaBipy cviabdarty. 20 mr/ywi
DO34HHY 0DAJBLHOIO, SIKIIO:
1) y Bamioi AMTHHHA BHHHK BHcUN Ha wKipi ABO
2) y BAWIOl IMTHHH BHHUK 0/1HH 260 Oiblue cuMnTomMiB He meHe sk i3 /IBOX napeenux Huye rpyn
- rapsuka
- 3ajauuika, 0ine y ropai abo Karens
- HyznoTta abo 6moBanHs, abo Jiapes, abo Oinb y KHBOTI
- pi3ka crabkictb @00 BTOMIIIOBaHICTh, ab0 MoraHe 3arajbHe caMOIoyyTTs.

SIKIIO Ballla JAMTHHA NPUIHHMIA JiKyBaHHS Ab6akaBipy cyibharom, 20 Mr/mi, po3unHOM OpaibHUM,
yepes peakiito rinepuyrausocti, BIH/BOHA HE ITOBHHHI HIKOJIM 3ACTOCOBYBATH
Abakagipy cyasdar, 20 Mr/mMi, po3unH opaibHuit, ab0 Oyab-KKit iHIINKI 1Ipenapar, 1o MicTUThL abakasip
(nanpuknan 3iared, Kieekca, Tpu3uBip) NOBTOPHO, OCKUJIBKM NPOTSAroM KiUILKOX TOJHH MOXe
PO3BUHYTHCHL HeOe3reuHe /Uil JKUTTS 3HIWKEHHS apTepiajbHOro TUCKY abo cMepTh.

SAkuo Bama AMTHHA NpUNKMHMIA npuiiMati AGakasipy cynabdar, 20 mMr/mil, po3uMH OpajibHHi, 3 AKOI-
HeOyab NMpUYMHM, 30KpeMa, yepe3 nodiuHi edexru abo iHIII XBOPOOM, BAXKIMBO, 110 BH 3BEpHETECH JIO
nikaps ab0 MeJIMYHOro MpalliBHUKA Mepej MOHOBJIEHHSM JikyBaHHs. Jlikap aGo MeaMuHMii npailiBHUK
Oyne nepeBipsTH, Y MOXKYTh OyTH noB'szaHi OyAb-AKi CUMNTOMH 3 LI€I0 aiepriynoi peakuicto. Ko
jgikap abo MeAMYHMH TNpALiBHUK BBaKae, L0 ICHYE HMOBIPHICTB TOro, 10 BOHM Oyinu nos's3aHi Mix
co0010, Bac MPOIHCTPYKTYIOTH HIKOJH He JAaBaTH JAWTHHI 3HOBY Abakasipy cvabpar, 20 mr/mi,
PO34MH opaabHuii, a00 OyAb-AKHil IHIHKI JikapebKuii 3ac¢i0, mo micTuTs abakasip (Hanpukiaan
3iaren, Kisekca, Tpusugip). Baxxnugo, 1o sy 6yaere 10TpuMyBaTHCA LIMX 110PaL.

Inoai neGesneydni A KUTTA peakuil rinepyyrauMBOCTI Majlu Micle, Koau jikysanbs abakasipom Oyio
MOHOBJICHO Y MALIEHTIB, AIKI MOBIAOMM/IM TIILKH OMH i3 CHMIITOMIB Ha MONEepeLKyBaIbHill KapTui nepej
NPUNMHEHHAM JIIKYBaHHS.

VY ayxe piAKICHMX BHMNAJAKax MOBIAOMIIANOCA MPO TINEpYyTIMBICTb, KOJIW JiKyBaHHA abakaBipom Oyno
MOHOBJIEHO Yy MALUEHTIB, SKi He Maju OyAb-SIKHX CHMITOMIB TiNepyyTIUBOCTI 10 NPUITMHEHHS
JIKYBaHHs.

Slkuio Bama JAMTMHA € rinepyyTiuBoi0 10 adakaBipy. BM TNMOBMHHI NOBEPHYTH BeCh HEBUKOPUCTAHWIA
Abakagipy cynbdar, 20 Mr/mn, po3uuH opanbHMH, [Uis yTuhizauii. 3anuraiiTe nikaps, MeIMYHOro
npauiBHuKa abo ¢gapmatieBra a1 nopaam.

3axsopiosanns nevinku
[Tepen TMM 5K Balia AMTHHA BUKOpHUCTOBYBaTHMe AOakaBipy cyiabdat, 20 Mr/mi, po3uuH opaibHHi, BH
MOBUHHI Oy/M cKaszaTH Jiikapesi ab0 MEJMYHOMY NpaLiBHUKY, AKILO Y JMTHHY € a60 Koau-HeOy b Oyi10

3aXBOPIOBAHHS MEYiHKHM (HANPHUKIA/ renaTur).
[Mauientn 3 Xpouiunum renatutom B Ta C, siKi NiKyIOTBhCS aHmpeTpOB;pyCHHMM npenapdlamu MaloTh
HiBHILEHHUT PH3MK TSKKHX Ta MOTEHIIHHO JIeTanbHUX neqmmanx noﬁmhm pea;eum i MOXYThb
3HaZ00MTHCA aHali3| KPOBI, 1100 KOHTPOOBATH (PYHKILIIO NMEYiHKH. f A
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Jlaxmoayuodos

Kinku, 0co0iMBO 3 ay’ke HAAMIPHOIO BAaroio, a TAKOXK MALEHTH i3 3aXBOPIOBAHHIMHU NEYiHKM MOKYThb
OyTH OiJblI CXMJIBHI JI0 PH3MKY OTPUMATH pijKicHMIl, ane cepio3uuii nobGiunmnii edexT mia Ha3BOKO
JaKTOALM103 — HAKOITMUEHHS MOJIOYHOT KMCIIOTH B OpraHi3mi. I1py BUHUKHEHHI JIAKTOLUM03, K ITPaBUIIO,
PO3BUBAE€TLCA TiC/HsA JAEKiAbKOX MicauiB jikyBanusa. [mOoke 1IBHAKE JMXaHHS, COHJIMBICTH |
HecrielM(iuHi CUMNTOMM, Taki 4K HyjaoTa, OnoBaHHs i 60ni B JKMBOTI, MOXe BKa3yBaTH Ha PO3BUTOK
BOTO CTaHy (JIMBUCH po3iin 3). Y Toit yac K AUTHHA NPOXOJNUTH Kype NiKyBaHHs Abakapipy cynbdarom,
20 Mr/Mn, po34MHOM OpalibHUM, Jlikap abo MeMUHMIA NpaliBHUK Oy/1e CTeHUTH 3a Oy/1b-IKUMU O3HAKAMHU
NAaKTOALUI03Y.

Posnooin scupy

[lepeposnoain, HakonuuenHs abo BTpaTta KUPY MOKE€ BHHMKHYTH VY NalL€HTIB, $Ki OTPUMYIOTh
KOMOIHOBaHY aHTHPETPOBIPYCHY Tepariito. 3BepHIThCA J0 JliKaps ado MeJAMYHOro npailiBHUKA, SKIIO BH
MOMITHIINA 3MiHHU y (OpMI Tijla BalIoT AUTHHH.

Cunopom iMyHHo2o 6ioHo6NeHH A

VY nesxkux nauieHtiB 3 nisHiMu cragismMu BlUJI-ingexuii (CHIJ) Ta onopTyHiCTHYHUMH 1HQEKLIsAMH B
aHaMHe3i O3HaKW Ta CUMITOMH 3anajeHHs BiJ nonepeaHix iHdekiiii MoxyTh BinOyTucs HezabapoM micis
nouatky antu-BlJl nikyBaHHs. BBakaeTbcs. mo ui cuMnToMH OOYMOBIIEHI MOJMIMNIIEHHAM IMYHHOT
BIJINOBI/II OpraHiamy, 10 J03BOJISE OpraHizmy OGoportucs 3 iH(EeKUisIMH, SKi, MOXIUBO, OyIM NPUCYTHI
paHiie 0e3 OUeBUIHMUX CUMNTOMIB. SIKIIIO BH MOMITHIM OVIb-sIKI CUMITOMHM iH(]EKLiT, HeraifHO MoBiOMTE
npo ue jikaps abo meauuyHoro mnpauiBHuka. Ha 1o1aTok 10 onopTyHiCTHYHMX 1HQEKLUiH, ayToiMyHHI
3aXBOPIOBAHHS (CTaH, KW BUHMKAE, KOJIM IMyHHa CHCTEMa aTaKye 3/10pOBI TKAHWHM Tijla) TAKOXK MOKYTh
CTaTHCS TMiCHis TOro, K BM MOYHeTe npuidMatu nikv s jikyBanus sawol BlJI-indexuii. AyroiMyHHi
3aXBOPIOBAHHS MOXYTb CTAaTHUCA yepes Oarato MiCsIIB Mic/s NoYarTKy JiKyBaHHA. SKo By noMiTuiu Oyne-
AKi cumnToMHd iHdekuil abo iHIIT CHMITOMH, Taki sSIK M'A30Ba c1abKiCTh, CJlabKIiCThb, 1O MOYHMHAETHCS B
pykax i Horax i pyXaerbcs Bropy y HamnpsimMKy o croBOypa Tija, npuckopene cepueburts, Tpemop abo
rinepaKTHBHICTD, OY/Ib JlIacKa, MOBIAOMTE IPO LiE JIKaps HeraiHo /uis HeoOX1HOro MiKyBaHHS.

IIpobnemu 3 kicmrxamu

Y nesKkux nauieHTiB, SKi NpuiiMaroTh KOMOIHOBaHY aHTUPETPOBIPYCHY Tepamnilo MOKE pPO3BHHYTHCS
3aXBOPIOBAHHS KICTOK MiJl HAa3BOK OCTEOHEKPO3 (CMepTh KICTKOBOI TKaHMHHW). PU3MK pO3BUTKY LILOTO
3aXBOPIOBAHHA MOKe OyTH BHIIE, HANPUKJIAJL, KOJIM IMYHHA CHCTEMAa CHILHO CKOMIIPOMETOBaHa abo KOJIU
peryisipHO BKMBATH aJKOTrOJlb.

,HO CHUX l'llp e 2aXBOpIOBaAHHSA 6}’.710 3apeecTpoBRaHO B OCHOBHOMY YV JIOPOCITHX. I.IpOTe, AKIIO Balma qUTHHAa
3ayBayKuJla pUriIHICTb cyrao6iB, 6i1b (0coOMMBO cTerHa, KofiHa i njaeya) i TpyAaHolli B pyci, inGopmyiite
jnikaps a0 MEIMYHOro MpaliBHUKA.

Cepyeesuil nanao

Ha nigcraBi gaHmx y JopociaMx He MOJKHA BHK/IOYATH, 1o abakaBip moxe OyTH moB'si3aHuMi 3
MiABMLICHUM PU3MKOM CepleBOro Hanauy. SAkuio y Bac € npodiemu 3 cepiem, Kypute abo ctpaxaaere Bij
3aXBOPIOBaHb, fAKi 301IbLIYIOTE PU3MK CEPLIEBO-CYMHHUX 3aXBOPIOBaHb, TAKMX SK BHCOKHMH KPOB'STHMIA
THCK i1 j1ia0eT, nikap noBuHeH OyTH noiHhopMoBaHUii.

3azanvue

Hutuna nosuHHa Oyje npuiiMatu Aodakasipy cyiabdar, 20 Mr/mi, po3uuH opaibHMiH, woaua. Ll niku
JonomaraloTh KOHTPOJIHOBAaTH cTaH, ajxe ue He 3acid Bia BlJI-indekuii. ¥V Bawoi AUTHHM MOXKYTb
MPOJIOBKYBAaTH pPO3BUBATUCHL iHINI iHGekwil Ta iHWi 3axBoproBaHHs, mnoB's3aHi 3 BlJI-indekuieio
(Hanpuxnan, OnNopTYyHICTHYHI 1H(ekuii). Lle norpedyBaTume cncundnt[Horo,TE" HOJJ,T npo@max'ruquoro
meBamm Bu nouuHi OyTH B TNOCTIHHOMY KOHTaKTi 3 JliKapem Baurm ,EIHTHHH -zg,ﬁq MeIHYHHM
Hp&H!BHI/]KOM He ﬂpHHHHHHTC JaBaTH nikn 0e3 ﬂOﬂCpBI{HbO] pO3MffBHf _3'-mkapeu 369:\ MEHHHHHM

NpaiiBHUKOM.
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Inwni aikapebki 3acoon i Adakasipy cyabdat, 20 Mr/mJ, po3uHH opajibHUH

PoskaxiTe, Oy/b Jacka, Jikapio Bamiol IWTHHH, MEIMYHOMY TpaliBHUKY abo dapMaueBTy, AKILO AMTHHA
npuiiMae abo HeJIaBHO NpuiiMana Oyab-sKi 1HLII JiKK, BKIIOYAIOUH JiKK, SKi npojaloThkes 6e3 pelenta.

CymicHe BBezieHHs abakaBipy | puOaBipiHy HE PEKOMEHAYETLCS Yepe3 MOKINBY 3HHKEHOIO BiMOBIUIIO
Ha JIiKyBaHHS TenaTHTy rnpenaparami, 110 MicTATh puOaBipuH.

KinpkicTs abakaBipy y Bawiii KpoBi Moze OYTH 3MiHEHa HIJIAXOM CYNYTHHLOTO BUKOPUCTAHHS 3:

- @JIKOroJib

- JiKapceKi 3aco0M, MOB'I3aHi 3 MepopaibHAM BITaMiHOM A, HaNpHUKIAZ, i30TPETHHOIH (1S Teparii akHe)
- pudamniuma (1iKK 114 AiKyBaHHS TYOepKyJ103Y)

- ¢enobapOiTan i GpeHiTOIH (iKapchKi 3acO0M U1 MIKYBAHHS CYI0M)

- JIOMiHaBip 3 PUTOHABIPOM, THITPAHABIP 3 PUTOHABIPOM (iHIII aHTUPETPOBIPYCHI NpenapaTi)

Ockinbky abakasip 30ibIIyE MBHAKICT, NMPH AKiH METaJOH BUAAIAETHCS 3 OpraHisMmy, Mali€HTH, 11O
MpUIMAIOTh METAI0H, OYAYTh NEPEeBipATUCS HA HAABHICTb OY/b-SKUX CUMNTOMIB BiZIMiHH, i, MOXKIIMBO, iX
710332 METaJIOHY 3MiHUTBCH.

Abakagipy cyasdar, 20 mr/mi, po3unH opaiabHHUI, 3 1KeI0 | HANOSIMH
Abakasipy cyibdat, 20 Mr/mMi1, po3urH OpaibHHI, MOJKHA MPUHMaTH 3 Txeto abo Ge3 Tiki.

BariThicTb i roayBaHHs rpy/uiio

BaritHi abo KiHKM-TOAYBalbHUII He MNOBUHHI npuitmat Abakaipy cyiabdar, 20 Mr/mi, po3uuH
OpasIbHHI, AKILO CIELialbHO He MPU3HAUCHO JiKapeMm.

SIKIo nauieHTKa, ska npuiivae abakaBip, CTac BariTHON, BOHA MOBWHHA HErailHO TMOBIIOMMTH CBOIO
nikaps abo MeMYHOro npailiBHUKA.

AbakaBip, aKkTHBHa PeyOBHHA B LbOMY Mpenapati, HMOBipHO, Oy/1e 3HalACHUH B JIOJCLKOMY IpYJAHOMY

MOJIOLLI.
SIkio MaTi 3ailikaBieHa B rOJyBaHHI IPYAbMM CBO€I JMTHHH, BOHA MOBMHHA OOrOBOPHUTH PHU3MKM i
BUIOJIM 3 CBOTM JliKapem abo MEHYHUM TPaLliBHUKOM.

KepyBanus TpaHcnopTHUMH 32¢00aMH | BHKOPHCTAHHSA MALLIHH

Hiskux pocnipkenb npo BriMB abakaBipy Ha 3JaTHICTh KepyBaTH TPAaHCMOPTHUMH 3acobamu i
MalMHamu He Oyno BHKOHaHo. Ilpote, ctaH 370poB's 1 MOXKIUBI nodiuHi edexkru abakapipy ciif 6patu
JI0 yBar, nepiu Hi’ po3rjisjaTi BoAiHHA ado 3 BUKOPUCTAHHAM MallUH.

Abakagipy cyabsdar, 20 Mr/mi, po3unH opaibHHil, MICTHTB copdiTos, MeTHANApariapokenden3oar i
npomnianaparigpokcudensoar.

Lli nik¥ MIiCTSTB MiACOJ0KYBa4y copOiT. fKIo BaM cKasaB Ball JOKTOpP, 110 Y Bac € HENepeHOCHMICTh
JEAKUX LYKpIiB, 3BEPHITHCA [0 CBOro Jjikapa abo MeAMYHOro mnpalliBHHMKa, mepuL, l:LLLi( npmmam Lei
JiKapchKuii 3acio. : I P

PARY

Abakagipy cynbdar, 20 Mr/mMia, po3uMH OpaJbHHMH, TaKOK MICTHUTh y&gﬁmnapan;;pcmc oe
Mpomnimapari JpokcuOeH30aT, AKi MOKYTh BUKJIMKATH aNepriuHi peakuii (M )Khuacx BP}].CTpQ‘-j.CHl)' i
il .
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3. SIK IPUMMATH ABAKABIPY CYJIb®AT, 20 MI'/MJI, PO3UHUH OPAJIbHUI

3aBxkM npuiimaiite AbakaBipy cynbdar, 20 Mr/Ma, po3uuH OpajbHMI, B TOYHOCTI, AK CKa3aB BaMm Ball
nikap, MeIM4YHUi npauiBuuk ado ¢apmauest. [lepeBipte 3 BalMM JiKapeM, MEMUYHUM NpaLliBHUKOM a6o
(papmanieBTOM, AKILO BU HE BIIEBHEHI.

it 6-TMIKHEBOIO BIKY 1 cTapiue:
KinpKicTh po3unHy B 3a/1e3KHOCTI Bijl MacH Tija, 1ob npuiMaTH ABivi B AeHb (MpubausHo yepes 12 roaun).

Maca Tina PekoMengoBaHa KiJIbKICTh
BpaHLIi BBEYEpi
3-59«kr 3 M 3 M
6-9.9 kr 4 Mn 4 M
10 -13.9 kr 6 M1 6 M1

Jliti 3 Mmacoro tina 14 kr abo Gisblue, MiUITKHY 1 10pOcili:
JUia uMx rpyn namieHTiB JOCTYNHI 1HII JiKapchKi (OpMH, IO MICTATH OUIBIIY KUJIBKICTH aKTHBHOT
PEYOBHUHH.

Abakagipy cyibdar, 20 Mr/mi, po3unH OpajibHHI, MOXKHA NMpUiiMaTH 3 Txero abo Oe3 Tki.

SK BUMIpSITH 103V | NpHIIMATH JiKH

BHI{()]‘)HC'[‘{)B}-’H’I'Q LITPULL 1)1 [epopajibHOTI'O JO03YBaHH:A, SAIKMH MOCTABJIIETHLCS 3 VYIIaKOBKOLO, IJIst TOYHOTO
BUMIpIOBaHHA 11034. [IpK MOBHOMY 3aMOBHEHHI MNPHUL MicTUTH 10 MJ1 po3yuny.

3uimiTh KpHKY daakona. 36epiraiite i1 HaaiitHO.

Tpumaiite duakon minpHo. BetaBTe njaacTHKOBHI ajanTep B ropJoBHHY (JakoHa.

3HIMITh KOBMayok npuua. 36epiraiite Horo HaAi#HO | BCTaBTe WINPHI H1IJILHO B a/1anTep.

ITepesepHiTh 1akoH 10TOpH JTHOM.

Burtsiryiite nopuieHb mmnpuuia, MoKH WINPHUILL MICTUTHME TTOBHY J103Y.

[Topepnitn ¢naxon y npaBuapne nonoskenna. BuiiMiTe mmpuu 3 aganrepa.

ITomicTiTh IIMPHI B POT AMTHHH, PO3TAIIYBABIIHN KiHYMAK IINPULIA HATPOTH BHYTPIIIHBOT CTOPOHH

OKH Bawoi AuTHHU. [ToBiILHO HATHCKAlTe HA MOPIIEHb, 1al0YX Yac NPoKOBTHYTH. He THCHITH

3aHA/JITO CHJIBHO i HE BINOPCKYHTE piiMHY B 3a/JHIO YACTHHY rOpJia Balllol JWTHHH, IHAKIIE BiH/BOHA

MOKe 3aJIMXHYTHUCS.

8.  BisbmiTh mmpunu i aganrtep i perenbHO mpomMmiiTe X YMCTOI BOJ0K. Hexail BOHM noBHICTIO
BMCOXHYTB, Mepll HI’)K BUKOPUCTOBYBATH 1X 3HOBY.

9. 3akpuiite $JIaKOH IINTBHO KPHILIKOIO.

O s Ll g

SIkmo npuiinsian Oinpine AGakagipy cyiabgary, 20 Mr/mii, po3uHHy 0pajdbHOI0, HiZkK NOTPIOHO

ﬂl\lllO Balia JAWMTHHaA BHUIAAKOBO ﬂpHHHﬂJ'Ia HaiATo OaraTto J'llKlB BH HOBHHH! CI{SSB.TI-‘I m}(apio Ballor
JUTHHH, MEJMYHOMY mpauiBHUKY abo dapmaleBry, ado 3BEPHYTHCS, A0 Hanﬁnuxcllero BIJULICHHS
HeBI,[[K.TIaI[HOl J0MOMOTH ml(apm JJ15 110 JaJ1IbHINX KOHCYJ]BT&U.IH
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slxkuio Bu 3a0yau jatn Abakasipy cyiabgart, 20 Mr/mi, po3uHH opaJabHHii

Baxkauso He nponyckatu ao3u Abakasipy cynbdary. 20 Mr/mi, po3unHy opanbHOro. fkumo Bu 3a0ynu
NaT¥ 103y JKiB BAamol JMTHHH, | 3BEPHYJIM YBary Ha li¢ NMpOTAroM 6 roluH, JaiTe MpomnylieHy A03y
sKomora mBuame. Jlaiite HacTynHy ueproBy 03y BiAnoBiaHO A0 rpadika. SKIo BU NOMITHIM Mi3Hile,
jaiiTe HOpPMaJbHY JI03y AMTHMHI, Kol moBWHHa OyTH HactynmHa. He naBaiite noasiiiHy no3y, o0
KomneHcyBaTH 3abyTi g03u. Baknupo aaBatu AbakaBipy cyiabdar, 20 mMr/mi, po3unH OpalibHUiA,
peryJisipHoO, TaK K HeperyIspHe J03yBaHHS MOKe 301TBIINTH PU3HK peakllii rinepuyTauBOCTI.

Skmo npunuHMIKE npuiiMaTe AGakapipy cyibdar, 20 Mr/mii, po3udH opajibHHI
P P Py €}

OCKillbKM i JIKM KOHTPOJIOKTE | HE BUJIIKOBYIOTH CTaH BallOl AMTHHM, AMTHHA, K NPABMIIO, TIOBUHHA
npuitMaTi X MocTiiHO. BW He MOBMHHI NMPUNMHATH JiKYBaHHS, SIKIIO TiAbKM Jikap abo MeauyHHi
NpaliBHUK HE CKaXKe BaM.

SIkiio y Bac € ski-HeOy/b J0JaTKOBI MUTAHHS 1100 BUKOPUCTAHHS JaHOTO MPOAYKTY, 3BEpPHITHCS 10
JiKapsi, MeIMYHOrOo fpailiBHuKa abo gapmanesTa.

4. MOZKJUBI MOBIYHI PEAKIIII

SIk i Bci Jikapebki 3aco6mn, Abakagipy cynbdar, 20 Mr/Mi, po34iH OpajbHUM, MOKe BUKIMKATH MOOIUHI
edektu, xoua i He y BciX. [Ipu nikyBanui BIJI-iHdekuil He 3aBkau MOKHA CcKasaTh, YW € JesKi 3
HebaxxaHux edekTiB, AKi BiAOyBalOThCsA, BUKIMKaHMMH Abakasipy cyiabdarom, 20 Mr/mi, po3yuHOM
OpajibHUM, YM IHIIUMM JTiKapChbKUMH 3aco0aMu, siKi mpuiiMaloThest B Toit ke yac, abo BlJI-indexuiero. 3
i€l NpUYMHK JlyXkKe BakJIMBO, 1100 BH iHopMmyBaau jikaps abo MeAWYHOro npaimiBHMKa rpo Oyab-aKi
3MiHM B CTaHi 3/10pOB'S BalIOi AUTHHH.

Y KAIHIYHUX BUNIPOOYBAHHAX ¥ npuOan3Ho 3-4 Ha koxui 100 naumieHTis, ki oTpuMyBaan abaxkasip,
siki He MawTh red, nHazauuii HLA-B*5701, po3Bunyiauch peakuii rinepuyriavBocTi (cepiiosHi
ajiepriuni peakuii).

Ile onmcano B poszaini «Ilonepe/vkenHs 1 3anoObKHI 3aX0AU» B PO34aiii 2 LLOro JIMCTKA-BKIIAJMILA.
Baxxnuso, 11100 BM NpoYUTaNH 1 3p03yMiiH iHPOpPMALLIIO PO i Cepio3HI peakuii.

Huxue HaBeaeHO nepeik nodiyHUX eeKTiB, B OCHOBHOMY, Ha MiJCTaBl JaHUX J0POC/IMX NALE€HTIB.

Yacri nobdiuni epextH (binbiue, Hizk 1 3 koxkHux 100 nanieHTin):
- BHCHN Ha wKipi (6e3 Oyap-sKoi iHIoT XBOpoOH)

- HyJaoTa, 0J110BaHHA, Aiapes

- rosoBHu# 6inb

- rapsuka

- MIBIBICTh, BTOMA, BTPATa aNeTUTYy.

Pinki no6iuni epextu (Bia 1 va 1000 i 1 ma 10 000 naunienTtin):
- 3analieHHs NiJUUTyHKOBOI 321034 (MaHKpeaTuT).

Hyuxe piaki nodiuni epextn (Menm nizk 1 ma 10 000 nauicm"iB) N
CepHO3Hi WIKIpHI peakiti 3 BUCHNIOM 1 MyXUPSAMH, MOTCHLIHHAM TTYIEHHAM HHQIp_H_I__-__!I:I':(i?GBHX 000s10HOK
(epurema, cunpom CriBeHca—/[XKOHCOHA, TOKCHYHHU erliiepMalibHHH HE:KPGI'III g 3
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Yacrora nesigoma:

Hactynni noGiuni edexrtn Gynn 3apeecTpoBaHi y MallieHTIiB, sIKi OTpUMYBaM JIIKYBaHHS JIiKapCHKUMM
npenaparamu rpynd HI3T, no saxoi takox Hanexuts abakapip. [Ipote, ouninka yactoty umMx edekris
HeJI0CTyIHA:

- JlakToauua03 (HaKOMMYEHHSA MOJOYHOI KMCJIOTH B OpraHisMmi, 10 MOXke MPUBECTH IO JeriapaTauii i
KoMH). ['nboke, 1IBHAKE AMXaHHSA, COHIMBICTB, 1 HecrieLMQIYHI CUMITTOMH, Takl K HY10Ta, OJI0OBaHH |
Ooni B JKUBOTI, MOXKYTh BKa3yBaTH Ha PO3BUTOK JIAKTOALIM/I03Y.

- 3MiHM y dopMi Tina yepes 3MiHM B PO3MOALTI KUpY. BOHH MOXKYTE BKIIOYATH B cebe BTpATY JKUPY 3 HIr,
pyK 1 0bnuyys, 30iNbLICHHA KUpY B 00JacTi YepeBHOI MOPOKHHMHHU (JKMBIT) 1 HABKOIO BHYTPILIHIX
oprasiB, 301/IbIIEHHA Ipy/Iei 1 KUPOBUX I'PYAOUOK Ha 3a]Hii yacTUHI KT («ropd OyiiBonay). Ilpuunna
Ta JOBFOCTPOKOBI HACJI/IKH /U151 3/I0pOB'sl LIMX YMOB He BiJIOMi B 1ieii yac.

- 30i1bIIEHHS MOJIOYHOT KMCJIOTH i LIYKPY B KPOBI, 301bILICHHS JKUPIB B KPOBI

- OCTEOHEKpPO3 (CMepTh KICTKOBOT TKAHWHH)

- CHHJpOM iMyHHOTO BigHoBneHHs (auB. «[lonepeakeHHs i 3anobixkHi 3aX0an» B po3aii 2).

Skmo skuii-HeOyab 3 noOiyHUX edeKTiB crae cepiHo3HuM, abo SKIIO BH MOMITHIN Oyab-ski noGiuni

edeKTH, He nepepaxoBaHi B JaHOMY iHdoOpMalliiiHOMY JMCTKY, OyAb 1acka, MOBIAOMTE JiKaps, MEAMYHOTO
rnpauiBHuka abo ¢apmarienra.

5. SIK 3BEPII'ATU ABAKABIPY CVJIb®AT, 20 MI'/MJI, PO3UHH OPAJIbHUM

36epiraite 1 JIiKK 11032 30HOK0 YBaru i JOCSIKHOCTI JiTeH.

He 36epiratu Buuie 30°C. He 3amoposkyBaTh.

He BukopucToByiiTe po3uuH opajibHHH yepes 28 JHIB Mic/sA Nepiioro BIAKPUTTS (akoHa.

.He Bukopucropyiite Abakaipy cyiabdar, 20 Mr/mia, po3yuH OpasibHUM, MICAA 3aKiHYEHHs TEepMiHy
NPUAATHOCTI, 3a3HA4YEHOro Ha ynaxkoBui. TepMiH MpUAATHOCTI BIAHOCHTBCSA 10 OCTAHHBOTO JIHS TOroO
MicsLs.

He Bukupaiite Oyap-aKi aiku yepes cTiuHi Boau abo nodyTosi Biaxoau. 3anuraiire Bamoro dgapmanesra,

K BUKHHYTH JIIKH, siKi Bu Oinbiie He BUkopucToByeTe. Lli 3aX0/M A10MOMOXKYTh 3aXMCTUTH HABKOJIMIIIHE
CepeOBHIIE.

6. BMICT YITAKOBKH TA THIIA IH®OOPMAILIS
o micTtuTe AGakaBipy cyiabgar, 20 Mr/mi, po3uHH opaabHHIl

AxtuBHHI iHrpeaieHT — 20 mr abakagipy (y GopMi cybdary) B KOKHOMY MJI PO3UHHY.

IHuli iHrpeuieHm' apOMATH3ATOP GaHaHOBHP’l

PO34YHH, 110 HC KpHCTﬂ.ﬂBVCTI:CH apomaTmaTop HOH)JHH‘{HHH
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Sxuit mae Buraaa Adakasipy cyiabdar, 20 Mr/mi, po34HH OpabHHIL, | BMICT YIAKOBKH

Abakagipy cynbdar, 20 Mr/Ma, po3udH opalbHMM, — npo3opa abo 3/erka onaieculilya KOBTYBaTa

piaxHa 3 MOJYHHYHO-0aHAHOBUM 3aMaxoM.

Abakasipy cyinbdar, 20 Mr/Ma, po3uuH OpaJbHHK, NMOCTABIAETHCA Y ()IAKOHI 3 MOJICTHICHY BHUCOKOT
mineHocti (HDPE) (250 mn), 3akputomy 28 MM NIACTUKOBOIO KPUILKOIO 3 GYHKILEIO 3aXMUCTY Bij AiTei,
abo 3 inaykuwiiHo 3akynopenoro Bknajakoio (FSE), abo Bkaaakoro 3i cninenoro nonieruieny. Miakon
MicTuTh 240 ma (20 Mr abakaBipy/mMn) po3uuHy. 10 M wnpuiy ans 1nepopajibHOro J03yBaHHS |
MJIACTUKOBMIA agantep A1 (iakoHa BXOISTh 10 YITaKOBKH.

IHocTayanbuuk i Bupodbuuk

ITocrayaibHUK

Bupoonuk

I'erepo JIa03 JlimiTen

7-2-A2, T'erepo Kopnopeiit
Inpactpian Ecreitre, Canar Harap
Xaiinepabazn -500 018

Anppa Ilpanem

Inais

Ten: 91-40-23704923/24/25

dakc: 91-40-23704926, 23714250
Email: Sangeetha.G(@heterodrugs.com

['eTepo Jla63 Jlimiten

Owmit -II1, # 22-110

LIOA., JLkuaimerina

Xamnepaban 500 055

Amnppa Ilpanem

IHzis

Ten: 91-40-23140377 /78

®dakc: 91-40-23140376

Email: Sangeetha.G(@heterodrugs.com

Hlns otpumanns Oyab-sakoi iHdopmauii mpo
rnocravyaJibHHKa.

el Jsikapcbkuit 3aci6, Oyab facka, 3BEpHITBECS J0

Ieii ieToR-BRIAa NI §YJ10 BOCTAHHE 3aTBeP/KeHo Yy aucronajni 2013

Heransha indopmaiis npo uei jikapcekuit 3aci6 goctynHa Ha Beb-caiiti BeecBiTHBOT opranizauii

oxopon# 310poB's (BOO3): http://www.who.int/prequal/ .
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<ITEKCT IIOIEPE/DKYBAJIbHOI KAPTKH>

CTOPOHA 1 BA’JKJIMBO - IIONEPE/IKYBAJIbHA KAPTKA
Abakagipy cyabdar, 20 Mr/ma, po3unH opaabHHUil

HociTh 1110 KapTKY 3 00010/BAII0K THTHHOK BeCh 4ac

Y nauienTis, aki npuiiMatiore AGakasipy cyibdar, 20 MI/Mi, po3unH OpanbHUN, MOKYTH PO3BUHYTHCS
peakuii rinepuyyTIMBOCTI (cepiio3Hi agepriuni peakiii), ski MOKYTH OYTH 3arpO3JIHBHMH LISl KHTTSI,
AKIIO JTiKyBaHHs AbakaBipy cynbdaTtom, 20 MI/MI, pO3UHHOM OpalbHHM, TPUBAE.

HET'AWTHO 3BEPHITHCSI JIO BAIIOI'O JIIKAPSI ABO MEJIMYHOI'O TIPAIIIBHUKA
32 MOPajoIo0 Npo Te, YH Balla JHTHHA IOBHHHA IIPUITHHUTH Npuiiom Abakasipy cyabdarty, 20 mr/ma,
PO3YHHY 0pAJILHOIO, SIKIIO:

1) y HpOoro/nei BUHHK BHcHN Ha wkipi ABO

2) y HpOro/Hei BHHHK 0iHH 260 Oiibiue cumnToMiB He MeHe sk i3 JIBOX HaBeaeHHX HHIKYe TPy
rapsiua

3ajuiuKa, 6i1b y ropii abo Kauens

- Hyzaota abo 6moBaHHs, abo aiapes, abo Oi/ib y JKMBOTI

pi3ka cnabkicTh aG0 BTOMIIIOBaHICTh, a00 NoraHe 3arajibHe caMornouyTTs

Slkmio Bama auTMHA NpUnMHMIA JiKyBaHHS AGakaBipy cyibgarom, 20 Mr/Mi, pO3YHHOM OpalbHUM,
uepes 1o peakuito, Bin/Bona HE ITOBMHHI HIKOJIM 3ACTOCOBYBATH A6akasipy cynsdar,
20 Mr/mi1, po3YMH opaibHuil, a00 Oyab-sKMiA IHIIMIA npenapar, 1o MicTuTh abakasip (Hanpukiaaj 3iarex,
Kisekca, TpusuBip) NOBTOPHO, OCKIIBKH MPOTSIroM KiILKOX IOJAHH MOKE PO3BUHYTHCH HeOGe3neuHe s
HKHUTTS 3HHKEHHS apTepialbHOro THCKY abo CMepThb.

1

(1MB. 3BOPOTHIO CTOPOHY KaPTKH)

CTOPOHA 2

Bu nouuHI HeraitHo 3B’sA3aTHCA JiKapem Bammol AMTHHK a00 MEMYHUM MPaALliBHUKOM, SIKIIO BU JIyMacTe,
10 Balla JWTHHA BiJYyBae peakiilo rinepuyriuBoctTi Ha Abakasipy cyabhar, 20 Mr/mia, po3uus
OpaJibHHUI.

Hanuuwite HUKYe AeTasni jikaps Balioi AMTHHH/MEIHYHOrO NpalliBHUKA:

JliKap/MeANUHHIA TPALUBHHK: ....corverraeruenirersensasessesensennens

SIkmio gikapst a60 MeIHYHOIO NPaNiBHHKA HEMAE B HASIBHOCTI, BH MOBHHHI TEPMIHOBO 3BepHYTHCS
32 aJbTEPHATHBHOI0 MEIHYHOI KOHCYJAbTANICI0 (HANPHKJIAA BULIIJIEHHS HEBIAKJIAJAHOT J0MOMOIrH
HaiOJmKYoT JikapHi).

Hlono indopmanii i3 3aransHux nutanb npo Abakaipy cyabdar, 20 MI/MiI, PO3YMH OpajbHMIA,
3BepHiThes 10 ['etepo J1a63 Jlimiten.

Ten: 91-40-23704923/24/25

£




